iy 1
1’1."}"
TR

B G TR g W PR A e - VL B R o oF
BT R (R A g A T e
e g =
[ F- ]

w i \ I':F-'-"‘rﬁ. .'- : % ” . - -F-::.Fln_r -rli' '}'

L Ly I I__- I*‘ o r ) -I_" ;.' -

I ) . ’ ] [ - .r ', ) .
> - . ; g Sl

2 e e

.' il B
.I'-_'.I.’JllirtL ) 1.-.
TRy o P

NNy “-."‘:‘
. S
- e

Lt
" .

. -
-

-| - Lq:w1 i ’ b . F‘-i ;&'.:ﬁ. A - . ! : ; . ! ? .
; Y. IF_ ] ‘. il - . ¥ : . X h . ' . "l i} Hohy fed i N R, L R LN ',"‘ ’ ' rorm N . L - n - .. . . . ) ) _‘ . i
= gdf 13 ) % e , s S T A e o W e g g ot A e na NS SO P O PP Ee P e Gy
: v :.._ - 4 .o
- oy ! .

! i

- ; '|:I| ] -L' L I ) 1

b -‘ '. L] i? 'h ! ﬂ g“' -:Il‘!‘

. '. : : ’J,‘l". .Ir':"::‘.l" 1
I'l-l."v'f? I.:.."

. ") S -4, - o b {- AL _ i B &1 s iy S\ ; T AT - -4 W " AL
ol '}\‘T’ d -'-ﬂ ', .I;"- 3 ; ol . - " z_‘ “ n : B w D p-:‘ : i oo . :.I -" . ot F:Jl:'.:l.i‘ =" R

L] P
]

et
Y

. v, 4
h*-“l‘_{-r L"'I T
|

'
o
r
- it

pLd ,:. - :I -,..

.- N o bt R F ; . '. ) i ! o Y ‘ . ) .l
TR G b Al AL TR SRS _ ARRR S RN
ey AN . ' - R S 2B i e . N AL g s . 15(:
. . \ I . .h iy . ,. "-_l_ - ,: 11I . B . -....J_r_- . ) . g - l1 . - - . ;Lg'g%‘;
2,

" ' P b - . . v At wy - . gl e Flary i at [ o ] ' '
o : ) i . ) i . - R | . L ‘: \ b Ly p ) i - a l. l“.‘_ r -III' § 'IJ - f‘
L £ ) 1

L
'

"y

L ' m‘, .'.... :
o

4
I R
I_ -ﬂ; . 1

- e i "
[
i sl
. .
- :r_l‘"."'
- s
b -

R

B
4 ‘:. J
i .-5
- + ! “u

L&..:-'.f -
K

T
<

_ﬁl.
by

+ - h - .
T >
AL g

.-.:. .

AT

)

.
L 'T{.t Fu
o TR TEE g WO ey
-&i.__l :. ) .
=7
A,

R

ek BEATE

["". Il':g '.':.'J"' F}+.T u II:';: I . |"IT ‘l.:':' I "IS )

; / e R 'I ;-‘L' al* '.,..',-_.

DEGC TR B e R
| " ib'.'l,' o . - r \pj o '.|"-{_£4 o la .\..-

. . .J-.",-l:i . F-' ] .1 :‘-:..."I'l .- . -

xR mEX L o R S

"‘I"""': el _"l'"r v o L r r-‘. r. "ﬂ'?’.'ﬁ-"_‘-'
I " "'I..‘F ! t"'-'!;:: r:: ‘i"“:lrﬁ a%% n...; . ;"l- 'I|. ) .;-?-_,lll F#_':'Il-q
L B | L II|I" ¥ o 'rl - "
| X B SO

.I- _r- L] ,

R

L
"
1

L)

ey
A
oY -2
N 4

F
i iy,
v . ‘ .

H-"'I

4

Y

ik &7 '
SIS

-y-
L]

VRN § e

y— - oy wr
Tee e v it

4
L

-. r'J . L]
L
- . . L
- * x - e

Nt

e
L
.

L

-
TR

r'.l.l-‘:._
P,
il

WL
[t R
LY

Nt A A ﬁ S
i : e -
. : R = *,r*_."'.,'."" g
:. i » ' gL \-j'g: h’; J-#':’:II'; ' ..
I ' 0 R L ! - . |I'I" .
r -:‘hﬂﬂr 4'-:!. :- '£| % ;_ I I-'l'l-‘-l. -':!I n‘ -' 1'# W '
S Y = R R R R e I Ul A
it -E:Elf, “4"!-"._ oL '::E_E} ll P W -"-t""\l']'llt:, N _.';FJJ_
. ‘h"'l-_r:-l"'l"__l'r'l' l:‘l"' e ] e .:I'h"r'lr'- "R , -
T BT YT
T e -‘ {.; . ;-p1. ;‘T .1_- : ] - "..I‘!l."
] ';,_JF‘:" I ‘"";'..:! .{ I._. t F Jrene r M {';1

.FI_J :.lf..-:l i 1;-,1;"'.'-1‘4'.'“.'*:
I .FJI'._..h' - -

TS

x . r
kK . a . o N N "
- . .
-y . B
. -
" . - r
Loy . Ja T -
.- r = =
- . . . .
-

r

- T
¥ } ity ] -
- 1 '~

e i Ra) T T

Lom - -
E-l":- C e

o4
2%

-

i o SN
e o
I'I.-‘ 1.' t-:..?_'l
R

i

|
" ;{z

o
e

.: H:-l"'-" -:.Fq:'f L

[

.

F r i r . L | -J Sl it ; F hr

. "“ e .i‘-l.. M r,! ."I". i - . 4 -
I'!'_ ’&:“%‘f 1- '§ "‘I':l:*;:- "__-.1;' ﬂ‘ A . '. . b N 1_{'}
: ;_r“?'fj-:.-;-ﬁlif': S ARBLL LTS L N Ly
o f-'.xl"‘;"l r et L R, . 4‘{ )

3 I-H
T T NI T s s A
T

-~

T
'*
372

At BT
e ﬁ
oy K
R :J;:: -T .
¥

L

.' .‘. : : ] '-_ ‘:{;\l l’#' o .-,1.‘;.3_‘ 5 P
o L] ?- -h..': - \ - r . ol I 4-. ! .l.l
g i 8 ' Y P T o 2 g t'.-h' L
L ARl P ol e Sivruhers Bete, SECA ot R B R e C -
I R ICA N G "IN SRR e N TR

o T N A R N A
- B el

A -:'r.r'-.%.:'w-é-;.f'_ ' I 3 SRS Sl - B S '
AN DR T 45 A Y T
. 1-*:‘["1 J_J‘F‘:;fr'h' :J&*‘EE?R .

F o . - ._:-‘_ir_ I

"I'- ’ ‘. - -
5 : _ agdh W
R RS
f - L -
?j"‘f“'._’ -
- EeL AT r
L ‘1r P

Ll
Ay

T
:1'1
.‘.h.l Y
- in -
'-:t?- ’ »
r+__.'_"'_=l r.hl.,.':.
. - NN

ol £ el O N i ! b A Y
BTy R s BRI IR A s el Al
ATt I s T X I TR Rt *
y :..l'J'-IFj ot L _#_‘rl -F"' __-. L . AN

SR ok HEATY, '

- L, Pq‘ R "-"."-.H‘ -
BT AO R AT T AN B

et

LI

TN
fg
| ! - \ .4"

YL
A
2
-
4
R

- L] .I'
1 - r ‘ r 1-‘ .
LY { __.'h - e W
- -_I":r" L ‘u' :"ll.'lirl LT B
e ', ‘ﬂ:.__.-:...-:-.lf'_l-}. -_I.
' IFJ'il ) '1 J‘;I";.l'
A g ' Ll e

SRS S
T__' "lq‘i 11-"-.;?"1 '

%,
%

*

F

-0

-

rn_ruj
2 5%
SA 74

.?‘1: . C

".,"'l
A

L i -'1'1 -’ B . . V- e L4 '
o ._‘} q_""'-""_ - Lt i "'-I‘.'{ r . ".} )

. 1‘ g "1{?“ v, C AT L: Y ad Y -_1' ) .

‘.& 'I-! " A . o i . e - - r ' . ) " . . : et - " . FL Lo -

1 %.-'l i . oy e o LA A y . .. EE AIJ vk fooowl x s -t ;) . SR . g - ' v- _— L. ) T il - - q"s-l..‘r -,
- " . N 4 L] - 4 - P \ L - . . Ty - . L + - 4 -t r- am . - -y o . . . . . . - - 'i r - L ol !
ﬁd‘fj\:&'l r‘:i:-'-_r . wh ! . ' v o Y £ U‘!_'F}'l"au- " g mﬂ‘ qu.f-":t.__._ﬁ.ﬁ. N B e A r',._n.,:‘_,:: F . |'ar"::.-"-'::|'¢"l - s ., Ty Eakl i . oy b e & I~ - n s, e
- 1'. L"' L L o ! ' ' - . h ) I - " i Iy M L - -.-"'.‘L"LH., ! i L Ll "--Fr'-r L *® ' ‘._ L] L L 3 ' . . . f . a . * ’ ! * - P E * . | T "i".‘r"""
! H i " o Ty . LM L - sod = - St b .. - A ! . T " - AT i o, - - 3 " L \ . - LT L
I p o e . - S ' ._ L I - I.'r I'I- : ,_ . l o l| ; . e I'H.._II i "l i g I . *I. | ‘1_‘ ; d {. o i T :I‘. |J"I-"' -q: LT i - - - % . . . r x --':-.,,‘I . r lﬁ"hﬁ -“" .,.I .,
i .5; v : ' ; ; - ! N e A I""q' iy :;'?"-‘ Wt ‘- TR R ' ; : - A l..'-l-.l" "y

EEI '.[- . 3 : 3 .-.|
%

.i'l-t,

-

ks

-L l-h"‘ ° Ll -“.q.". . ' 1: qi"-. Il.I.I'-.rdi.| 'l “. ih I-"l-¢hb :;."" %.ll' . 'F‘H :I:lr- . -I..--‘I
e . .- ) .I . F Elhfﬁl "'i. I ‘L'.."ﬂ:m [.'Tﬁ.ll::a"d'lil 5 r l"‘r.. Lo (% w%‘: '{.:r"ﬂ .f ."I -t N

il 1 : iy
by et -.'-.. ' - . T g I . '
s It & £ U R ek
r ﬁ‘ a';‘ - . K r : .'-.'1 r =4 - . ¥ ‘ ™ -_ ' - L r A

_ ]
I.¢_h_;,:."‘ -

-y

'L":"I
"'-".

re'y Lo

- Wy '

i

'hr
]
F

R

LA P T

Fra
X ﬁ . "T-; * s
Dy DI A

r op——

L
vy

s S
L] - r
r '-:.;' iy

1
L L, e
'

o B

=
LA

i W
.y TRy imep
. ooy
)
'-:f

S

_ .
- o a
LR
- -
o
_'I'
e ¥

. -k
- '1.|"|'.'r._"\I -

C
. 1 ‘l

[ ]
-

Y
ui__
By TN

L
&
7,

|
l-l"ij'J.,

PPl

N
- | ]
»

P

: s w3
. - > h SN L e SRR SN
A IR A N S e e !
TR ot AN A AR Y 4
W, e T ~,.;.'-:¢.
"lh""h"f:'\. -.-*: r"T‘:‘:. {- 1 o

ety e W=,
T WA

""3- i )

i" ‘I.' R " ) L . ]
e 1. Sow - "
A 23

A
s

b e |
A,
.

~

"3, - =mn

.4
L

.

L e ]

- e m- .
N
L]
ES

=y BT
* 2 1 w -
ey AN

1
o

. .

' 1
-------------

i
{'.?
> 2
-I.-. ] #
LA
p R

i e T
.

" |:-""=¢‘_..

(d5
Lond b
_'s.a-_{
I
-i-""i_'l
r
s
i
B
'1-‘#

&

Y
gt
ey
o
r f’ P.F
e ¥
" .-.;q':':s. .
—w

™ ¥ .Ji_

R
ST
-

i - ~
i_\.‘ ""
1“;."' o~ : R

b |
L]
=
S
b

1 4 h‘ﬁ_..l L

" & L] . . a

.- 'J y L] T LT -
R L A ) ! - ' r p
A e S
. P4 o ."_Lc.. e l"ﬂ ;Lh_-;.-l,'h:} ‘I‘m

1 EIT '

}: .

1
-
o,

-+
! a :'|l. r.l- :-.
-.:uE ok )

L 5

ra-~
J'I
n
{
.l.'r
- 'HE;
;F_ I--: -, :J ""Il "
I i
...-. r & ‘;_;'-q
vy
=
I-‘
o
i
= B

3%
b
-0 A
it Eue
el

r-*
0

$) o

el S SR
]

Y C
v " .
e .

r
¥
b

e iy

_L' e W, u .
}"F. o |'.
,.1*,1,-"".".1'" i

a4

sl 2
et LR e a1
R
2

rrrrrr

; s -
o} L L Foy B0 "W, % Ly o

' (N LA ' .'Lh-.' e 1

B :"‘-I'd':'mf!F .ﬁm e

o N |

‘ PN fﬁhﬂ'—:ﬁ“' by ol Y .'3‘-}5 ikt .i R TR - 8 2%, 7y

~ 4 PR N TR SR R R L
LT .

s
o, A ] cment
AN . I T W
S
..
S r_';._ g
ul'--- '.\"" "

e

L
‘-.

+ +
Ap T T Am A
e d SR 24
. Ly
l"\m a2

x
S A

o T
k.

gl
o e Sy
-

-

2
t::_

‘_
“

o

g ) I i *:‘ . A 3
r - " L r . - . l‘ll. :p. #{ ) tj"‘r‘m- ﬁ' ) ) |
S o8 B iy S VRGN S e A L L T,
o . f¥ng N [ & 3 SR PR Y T g P AN By 2l Soas
Rt MR ot Tt b e T P M N e o IP R AR v e R ':r....-*"'-r“ﬂ' > A
R AN LR SR - e e o _? . . . . . I * TR _— ] . A i hﬁd T ' R J—lh ll‘.A "f‘ll #-.‘.-“1 S M X ‘{l . ) = -r:hi'.l?ﬂﬁ’. ."' -‘r‘?.i ! ‘.. {r‘l _.FIF;' r -i {
t:?: hoAg "':“'q,. *‘%'r' I-';-};:"L}-F- QTR o RIS, Y A P '[1"""." J":-':x :L’,? T L SRS S R R " -..q:"'l.: e T VAR Y e L - e I e o e R S TIRRL T e O R i e e o
"- ) PII* - ‘:-Fﬂ . -||-—_d bl r "I ' \ﬂcp- oL B Er 4 - " - e ARt ’ ) .- . ‘.ﬁ'-l. ' r_|" -, ; ' S L Y '?I--:-I .-‘. -II' H'\-J..:Il ] rM, "l‘ j_.'F ..""... - . _:F '_ r ‘I"i - l-'-l- l- _‘:_ . .. .u__,.*,:,‘ . I..' , H
P ' - - } 'l [l f 3 11?- L - - ' ) - . 1, L . %_l 1 F L .Mﬂ' - L ‘4 :]..{ r | ]
- ’ e ‘ et ) - . . . . 'l‘\.ﬁ ; R . ’ 2 Py v e { ..d-.:_ln. LT TES e o o fa -{_. Wi, _ . . . - el o \ 1- . " " ¥
-g- . *.I. ' E ) !* . - . P . Y A N _ L - e - . . I I . } -y - [ u .. : R h 2 N . . . .
- M . ™ b - . . . . . 1 . . o [T ! Y r . ey u hl"ﬁf . . ?’ . - . - N LT A,
. ] R A . PRGN | ' L3 . : | T _A"‘Ek - T ] J’(‘J v ﬁ'i‘:f‘T“! -r- ok }.’_ oy o ET . ) '..,:
. b ". i T - - . o / 1‘. .. BN ‘_ Lo . .:. ) ‘

e ek
t;.,l
5.

¥
FEip"”

ra-'i
i
P or
I |
n

-
'
S

%
oy

o 1 Fll
5 ':r'r

_—_— .
" r P , - R LY J"F'h- .ll" oo
{'nr.'; L h h e r.. ! _H':- R il dor, Lyl .IF. - n
-0 ' k el A " N

X ":1- 'l:#lh-ﬂ{ !L-IL.-I"’_ I'|:

Ad A "
e
»

iﬁ* :
X

‘oo
E |

ey

- 1

I R

iy ¥

P g
LS ¥

a - '} ."::"-'-:j. - :,-'; ) N '5‘ ’ -
¥

t ' E : 1 ) . Fl - . . o "a 3 * r T a - 1 ; ‘..
. Y oo -1._' r.:..- | . = ! LT R o ’ | ¥ il T 1 3 v o N R T i a '_"IL.'F Vo I
aj ‘_|| 1‘ - .'l.:t _HI. - I. '|1| r‘f: .'J: u: J —{ .I“ J . ' '.I . ) ..I "" I- |.--" ...," E.I' - ! \ . ‘:._ ; ! \ ' T \ ;,. I_ . I ':I " o h i }i. .- .‘ . I "I ¥ o - . 111]..|l-:.ﬂ: * ‘.‘1; Jllh-:jtu_d. r‘ ’
/ |-4 IrI : A 1.. I I*?' }d R . N ‘.r'._ 1 ] | f . ' e - ._ N - e :I"' 4 ) ! o L . - ; . L ' - E] ' b . . . K * a l W ’ h ‘ " I-ﬂ h " {:I l ‘:j.- - ’ :
L % [, - -ﬁr ’Cq T p . . R, ar \ . P Tt "o e * . L ot il O e T LM A -I-f-l_;!‘.'-bg. "-_ W

F I R

1

iﬁ*u-é;ﬁ '
s b

=

Y
"
Tk

T

e

r T Y

-
'... b |
o
]

v *:"l‘n:ln: . .'- x ) W, . a . - .' . i A I _ 2 . }i"l , - I ] ) X L |.|.- r a .o . |‘- ' " ] .":. : i .“ 1 r p ,H‘ - ) ; "_I' .. i y _|I ] H::r:..", -j :‘ - -."- L . " ' L, 4 e, \ | ol - - . :
N T ; ) . . 1 b ,- i'-. 1 r}. o+ I-I: - gt L Y . . ) wC . r ) w LS a1 I ﬁ fv.s ; oA - ,ﬂl. LS A - I.., N " i m ._F'.""r. ) ' - \ : . _.._l T . : Il; . " Ll A l;- A . 'h. U . L u
' . . ) * . v - Tu ' h " ) - [ ] N - " . ” Y 4 ' Ir- : 5 ' T . : 1 -'r ' - ¥ R -4 uy Lo e ‘- Ll - . I . * o e ..-"" | (. LA Ly o+ ) . "'II " r"d- ;.
. . r n Mt 4 . f ) EE - - . r | ] .'Ié :Ila-. .h* 2 ] ) . F ' e r " o . N N . . h " . - i ' A . l: ’ e | ._'l, i r
ST e ) ey e . . : ~ . - ] B " L e O L RO N -w.*'ﬁ.....-': R Py AT Nh, 5 L
&;EJ’{' LEI::}I‘I**‘I ‘i Iq‘_._,- PR Y L :. -, _ o E:‘-ri. -1'-{: t':l rf oy ] ] . - .. Co . - e - - ; "o " "'.-| ' ‘:-‘ _ .:-.-- \ . o S . . . R . ] S P T . . .
4 . 1 a L , 4 1 J N . A 3 . - - i W, . X - ' P . J . - S [ i . . - \ 2 ' -i‘ . M .
3 -, r.-'_JI _r‘ _I'ﬂ . } w1 ‘5‘ R *a "I. y ,‘ ‘-:I ',I . N L] I-l.." b -:.:II' l: . ] » 'y . ..__ . \ . \ ) - ' : ko . 1: : . ; n _I . i - -1:- ."1 " ] :.'I,-' W . ¥ .‘ = . ||_. N - Lo ) r - ::_ . ..I -;$ - o \_i-r"‘.l; .11| ‘E{F ..-‘ -
{]ﬂh W n N ‘: - . ! L _l 'I. ' . h I_ . 5 o C ot I R il r v X 1 K - L b ] , . il il L . ' . ' . b . o0 I-a-; i Ty .
'L Sl B s . vl .._-‘ g Y 1 iw ' . S
iy t'*- 3 %El‘l}q I-r ILl' ‘-I"ﬁr LA 4'&; . "N L \ r -y * u P F|"Iv| :'II..I'." I-.?L -
v F w* _n-.- . .H'_"‘r, . L
.- 1 . ‘ .t 'I ] ' , ! .
XN y - -

..,._ aﬁ.‘}_
- ) r|._."|

L

.' ) ? - | ,:F_
e LD .::| " gt # 2 ' w’ r .
' net U A ’-}-% » n : ; - : iy . ' " "
X ' - . . y . ! K 11.5'_,” I. { . - } : g | - - - . i - . A L T
— — "m : =i - . '" . r . N . & - ' ..g-;f 1“%&%‘ e ‘: :"-‘. 5 . 1 - ) Y I Ly I . HF-I;-III:}I.I.: FF'H Il:-' K :';_TI:JF hm l:'li
.‘._' | -H::f' ] P e CEr . ---.-;-_'-.,"-.-'-‘-"1-*- L iy ) e A gy .y el e o . L _ .. _— . . ] . - I __ L.
}ﬁ:ljf@"‘ r.].‘.h. . . £ L ; ~ . f- 'ff( i ! £ ! '_-_‘H ik R s . . :{:ﬂc_{iﬁ.iﬁ%‘t% %1:?-"‘-}-; ' o . . .. ' s ol hﬁfﬁf%i?ﬁﬁi*fi .,",# Irfggfﬁ.ﬁgrxﬂ_;# '_‘H:F':"r:-:l_a:r-u;;rf_._.-:k h;,.ll.'
TSR YU A oS O e r e ) N ¥ -*:-gf::a:%%"q,:} Bl R G I L R R o e YN s Pt
; * iy ) AR -. . : p R h  Lag¥ . : Yy v o Ay iy R (it g IITEAY ' %._”_“q—’_‘. Fo TSN PR !
L FOISTEATIRS M E R B ORI gl IS g v oW R T m\?ﬁ}‘ ongd T 0 T eSS SRV R .2 (TR 5 da R PRI B S I YO
- d 40 T SR Al L AP el b P AR 5 2 bR s, £ o I N R L S \ - e Ty s g g SIS I BT Bl ARV S L e
R & 3 1008 g oly a2 T L TRl R s e s B WAL NSO Sk Bt W S o R 5%
= ..tn‘:."ﬁh- i I"“ i h._ : ) . -'I: . : :" ol I . .ﬂ \-!- ". Yo |"r_ &.I d r..-l-I .
* i g

AP T A P el
‘“ﬁ}“’é‘“‘"}j ST

]

i

(m

‘:4 -r -_T.l ! ! -_, "--.: .r-.l _ﬁ . w

' . m
w S
' B

L]
.

T

) . . ;'ﬂ . o . . . ij‘ dll" ) . n \ iy L ', N K - : 4 o p - .
g - 1 T "ﬁl y ) ¢ g - FIE"! d r * o r H“ o i -8 " ' ? vy - 4 gy " .r ! 1 'r
. " &'ﬁ“;-lnﬁ"ﬂ L ), e e ) i *i.'tri Y 13 Wy 8 LI e & : A AL Pl . . ;;,‘ “a Ay
i :L t‘“: ,:1*;-._."..:1 '|..I """.I—-‘.-:':‘;hi r-‘- i.,.-,_,..‘ |$. +T"‘?ﬁ: ?'I ~ 4.':- -|| Ay Ll '_-. - / If!?-lr-i r '_‘ﬁ . . ' - - i . . . e i
S e 3 '!'i"t:'.“:‘* p ‘,4} : k. ..P{ R 1:].'..\__4_ n, A il TS ] ko A
|' 1 - :I'I E .d‘}.':'r i, b P ki ; . . . N L ,.i._l Iﬂ\l A i

o 15 5 : T Lk S T B

. , - LY o8y ) . . 'ty Y . p & " , . h . | il i 7
Y R N | . " *I- r# : A ; “:'c..-:' e : 1}* ."r.: T‘l 'h 1 . g L -I-'. . ._ : i . i . g I ' : : : e : A “1r g N ﬁ- - -y ir: e
) . i ' j‘ \ . , K . ' * " .({ ) ! ;‘a. 1-\ . r r j;. I ! Fo - A b . _"* K Ir' . . -' X .' : : LT " R ) ! " . . L 'y g ! oy . 1 AR . ' B i ‘v b }‘:: '-‘ i AL ‘.-1- "t L ’
T | : i F --I% g "-i 1 A . . I - . ‘._- : - . LY ...I . '.:. | - - ‘.-xﬁf J ANG . . » ~ b - 1 . ' . ! :. X rr ’ ) . 4 :r ’| __-H.-L. L - - l:- -.- ' _I.| 1 X "..F _._r..:
' , . - n . . - | b 1 L N Al . '.ti J ! . 'y ) b . ph -I Y N | . N L ., e T 1 . - ; LE
1 TR W e R Lot BN N g o B AN AT e Yoy U BB G R AN]SR L S % 18 AT R R
m "q. ) = ) . . 'y o . / . " L 3] .| » o : e ‘:l- - . I-|I --I . ) " “‘5‘? ' " ’ ‘- o, , . ; J LA, .r ¥, - 'il.ﬂ o ? L - - - - IJ. . I ! -4 .r F:!'_ q . I. ) * - ..- -.-' I.‘ ] r- 1 ' I.:F-T}' ' # '. -1 H o F -r' .l..‘j'.. rr- a4 \ r ||.'-
- r ; ) o . . ) . ; . . . 'I | il ] . ; . . \ ; 4 A [ ] L] . ] . . .. " ' b - . , . 'I_ k . I.Ir - | L] .I : . 2" ] . - ] ot ) '.. iy L r
ﬁ- 1. Jhli h e -|. h r h . . B . "n'\-\ e : I" " . i ’ "‘_ . - ¥ ' i o ":,H‘ r ) i,.lr_ LI ..'- . h: '.I. r.J _"- : . o . X r‘frl . ' . ‘r" ‘.‘. ] - I-. I.
"l' 'E_I n'ﬂ;w-‘?q-w*t‘- ‘.’ % 3 -: : 1- . . W - » ) — -, r oy . \ ’?__.‘ __1".?:_. / . . . ) ‘ 1 R . 'y . r . ! . :. i .
I ' " ' ! .:-... ." y ¥ A " . "r.' ) Bk "t . i . I.r el W I Y p . . " ' S AN ‘H{iﬂ- j.':h.d__- |-.1. -, '_.-”- i L e . I L ) - - .:. . O et : w, ; ) o B oy =l L - ! -~ ] = T v : L .
K \ ' ! . v o . il A L (L Bt ' ) N B . . & P 3 B RN "‘::‘..f-. o i el "ﬁ"-""".k. . ,‘:F‘.:(.{ - e B ST iy LA .:él. Xty H e e AL hT G cam o o £ v 2 AaTr i
) : \ T ” 1 " :_ | : . ‘ .t . ._. 5 ) . Cn ] . ot B . L . E - - - iy " i . 5 ! ) 'I ) i ..-' ,:H hace: W e e e Erall g T - a e 5 . k . L - A .11 :' ‘I- P - -"-..- S - I i
) . d ! £ . " o : . \ .-‘ - . - ' - = & h . ) }‘3’.% b . £ . o L. 4 ' ] ., 4l ! &ﬂ : - . .': " . ” - A ] : .A-:’L - f r R ] k .
' Ly n . ; i . - * . s " o] . ' i h LM " - \ . St i 4 w T T, ‘L w b . F
1 - 5 ' i . " ; -
] h’#' 75 v ’ - -
» jl e p - .
i %ﬁ L & ’
! 4 * %5 p K .
¢ ; 0 _

L
L E_l

.
i

TR Ry e ST =

b,

I'l'.' Ly F 'II - L .|'. ..I -|I ;L.I_I ] .rf.-"-

'EI“.-. - 3 . p A ';'%_”_ . "rﬁﬂl
. gy %%E‘ Y g’; . ;‘:al:""'r-;z: ~
B oyl R B Bl Mgl
L R ﬁ"mﬁd e £

My
T,

L | A ‘
ST
r 3 t‘il‘lql ,.'I .",

e

r
_

1
“F,

' L L, |l‘h

Fo o Qs

R i s o L i
A I LTI i .H-- |
A s ! oy !
; -"'.::%"cd:."{.,’::&* - o 6 e SC
. e .‘:t Hr o, . . 'r
" .

A R
) "'-_‘h# '-*.-1- r
'? ,‘,:—:r:';-'.l*f.- 4‘%} Pages;
X by 3 N Vit et
5 R : 'J'Q e

i ‘
i o A "-'_‘-;3 S o4

JJJJJ

. Iq. ! ] . : . - A ": i v o - S .. .%;;l"t: il-ﬂ

VR OSSR (RS RAR ST SO IO o LT PR (o 12y ¢ oy o0 5

+ 'r'\ - el | ._.'l-.. . - s, L ’ | r . A . . : ; ". 'rl.‘:d. -ﬁ I o 'ulh. . BI":F ?ik" by
- - oy L A Pl o e A, D = h i ":*"J'"..;' 1 L

A

;.?’j 3
% YA g ¥

by
Lo
-~
P oo .
. ' : s, A o RN i ! ’ . L) ) -y .
.F"}:’gﬁh * y '. : R .'l g o1 i ] ' - 3 _— - - '.I _' \ - .?H 2-
1:“" ’.M* {:’-‘l e - -1. a '. ) . '.- ..I . I. ; y I - .l b 1 ’ .‘- I" ‘ , L

¥
&Y'y

-u ’
L] -{ .
"'l-'.."F:.

oy
fas
f:._

| e B
- u

st

., . 'Ir.._.' " 1‘

I?ﬁrh o .‘r

0y 'i 1 "-. | -
ity

A jg, RN SARANT JE{.

Iy " "'r-":‘h."_)% 'ﬁ“{‘.-

R

L Y

o,
»
LAl
L J
n

g
x|

»
1
[



INTRODUCTION TO ASSEMBLY DETAILS

Component locations and terminal numbers are obtained Irom the line drawings and photos
of the chassis at various stages of assembly. Component mounting feet or terminals referred
to as "inside" are located nearest the center of the chassis, those referred to as "outside "
are furthest from the center of the chassis. The individual terminals of terminal strips are
not marked but for identification, are arbitrarily assigned consecutive numbers, the terminal
nearest the center of the chassis being #1. Note that hardware sequence drawings give order

of assembly and specify the size hardware to be used.

Tndividual socket contacts are numbered consecutively in a clockwise direction when
looking at the bottom of the socket. Each contact has an identifylng number molded into the
socket body. Potentiometer terminals are unmarked but have been arbitrarily assigned con-
secutive numbers in a clockwise direction when viewed from the rear. . Switch terminals are
numbered consecutively in a clockwise direction when viewed from the front or shaft end.

Resistor and capacitor lead lengths are not generally given. These components, which
are supported by their wire leads, have been positioned sO as to provide short leads, good
separation between leads and components to avoid the possibility of accidental grounds and
shorts and good mechanical stability. Cut off excess lead lengths. | -

A number of operations in these instructions require that point to point connections
be made using #20 plastic insulated hookup wire furnished with the kit. After cutting the
lead to the specified length, strip > /16" of insulation off both ends before attempting to
install the lead. ' ~. - '

- The letter (8) appearing in the instructions means "solder"”, the letters (NS) "do not
solder”. When instructed to "tin" stranded leads, coat the ends lightly with solder to
prevént breaking off loose strands and to make the leads easy to insert into terminals.

Read each operé.tion thru and be sure it is understood before attempting to perform it.
After completing each operation, check it off in the box ( ) provided. To save time and
insure a neat job, make liberal use of all drawings and photographs furnished. '

Drawings and photgraphs with letter designations appear at the end of thege instructions.
Illustrations designated by number appear in the Operating Manual for the Valiant. Hardware
sequence drawings appear on the reverse side of this sheet. '




Operation Manual Changes

J'Page 9, para. C3 "Voltage read at modulator grids should be -55 volts". Change to
read "-35 volts".

"0 ma. static amplifier plate current on SSB". Change to read
"50 ma. static”.

*)Page 15, para. D3 "Covered in section D5". Change to read "section DL ",

, Page 16, para. D6 Under Typical Values change the following:

"BEg amplifier -82 volts" to read "-805 volts'.
"Eg modulator -55 volts" to read "-46 volts".

Page 19, para. D10 Under Typical Values -88B Phone Operation - change:

"Amplifier cathode current (resting) 75 ma.", change to read
"45.50 ma.".

JPage 31 Tube Socket Voltages  Table 1
Change voltages as follows:

| Tube Socket 1
XV

N XV6E

3 XV

\ XVQ

y XV10

¢ XV11

\XV13 , 85
XV1k 160 160

% Clipping control should be set at position 10

-210

"Page 32 Resistance Measurements - Table 2

Change reading of pin 1, XV1l from "2500" to read "22K".

Parts List Changes

22.807‘ Delete €81, total now 3

22 .827 Add C69, 102, 103, 10k, Total now 4O

22.836 Should read "2000 mmfd."

22.956 Delete CU6, total now 3

50.1209  Should read "C93A, B"

22,1289 to part number 22.1373; value change to "5K, 25 watt'.
71.91-102 e to 8 feet

71.91-104 > to 3 feet

T1.13-125  to 45 feet

Continued on reverse side



Valiant Errata (continued)

Assembly Details Changes

Page 5, para. 10 Should read "...Figure I."
Page 21, para. TO Should read "mount R22, 5K ohms ..."
Page 23, para. 115A( new) Connect one lead of €73, .005 mfd disc ceramic capacitor to
terminal 2 of TS13 (NS). Connect other end to ground terminal
of TS13 (8).
Page 23, para. 115 Should read "....adjacent to terminal 4(NS)."

Page "R55" should read "R56".

"R56" should read "R55".

‘Page 26, para.

para. 1l Should read 'cut three...”
para. 39 Should read "install the 1/8" 8-32 screws..."
para. 10 C96 should be C103 and C97 should be ClOk
Page 39, para. Vi Change '"read through section D3" to read "D2°.
Page 39, para. V7T Change '"D4" to read '"D3".
Page 39, para. V8  Change "D5" to read ''D4".

Page 39, para. V9 Change "D2" to read "D1°".



NHKNMdcHOWOWOoOEZHRGUHEHEQEHEODQ W >

' Front Panel - Dial Pointer and Escutcheon Mounting

ILLUSTRATIONS

Bottom View of Chassis - Comporient ' Mounting

SW2 VFO-Crystal-Zero Switch

Temporary Mounting Leg
Mounting Leg Chassis Attachment
Top View of Chassis after Step B3
Bottom View of Chasslis - Harnesg Installation
Auxiliary Power Receptacle Area
SW3A Exciter Bandswitch and L16
Top View of Chassis with Partial Component Mounting
SWl VFO Bandswitech

SW3 Bandswitch-Exciter and Final Sections
L6B Buffer Coil-High Frequency

L6A Buffer Coil - Low Frequency

SW5 Meter Switeh

L17 VFO Output Co il

L5 Oscillator Coil. Tuning Slug Assembly
L5 Oscillator Coil Terminals

D1, D2, SW3 Cam Assembly

RY1 Push-to-Talk Relay

VFO Right, Front View
VFO Coil | '

Top View of Chauis after Step M55

Front, Right Corner View of Audio Ares

. Final Amplifier Tube Socket Area

Final Amplifier Tube Socket Wiring

Top View of Completed Chassis Showing Tube Placement

Left, Front Corner View Showing Exciter, Rectifier and VR Tube Area
55B Inpu'b Coaxial Ca.ble Assembly

. 8Wh Mode Switch "
Cch2 Output Loading Capacitor Mounting and Wiring

SW6 Output Coupling Switch

}  C38 and C39 Assembly

VFO Trimmer Shaft Assembly

"VFO Right Front View after 8Step Tl2,e
VFO Left, Front View after Step T18
Bottom View of Chassis after Step Tl9

Front Panel, Inside, after step V3
Insertion of Shield Braid in Front Panel

Pilot Light Socket Agssembly-
Escutcheon Light Block and Jewel Assembly

Cabinet, Guide Rail and Foot Assembly

VFO Chassis, Top View

- VFO Chassis, Bottom View



A.

VIKING VALIANT ASSEMBLY DETAILS

CONTENTIS

Socket, Terminal Strip and Small Parts Mounting

Mounting Bracket Attachment end Auxiliary Powei' Socket Wiring

VFO Switch, Bandswitch, Exciter Coil Mounting

Socket Grounding and Shield Connectionsa

Point-to-Point Socket and Terminal Connections
L5, L6A, L6B and SW3 (Bandswitch) Wiring

Electrolytic Capacitor (€93, C98) Wiring '

Wiring Harness Installation
SW1l and SW5 Wiring

Lead-Supported Component (Resistors, Disc Capacitors)
Ingtallation

{. VFO Assembly, Mounting and Connectlons

Audio Circuit, Exc iter and Keyer Wiring s (

Final Amplifier Area - Component Mounting and Wiring

High Voltage Plate Transformer and Choke Mounting 7

T.
U.
V.

W.

Preliminary Tests

Preliminary VFO Tests

Front Panel Preparat ion and Mounting

Final Adjustment and Checkout

Cabinet Assembly

5
6
6
6
T
8
8

13




VIKING VALIANT

Agssembly Details

A. Socket, terminal strip and small parts attachment. Refer to Figure A, an unfolded view
of the inside of the chassis, and the Hardware Sequence Chart. Mount parts in the order
listed. Use the hardware described in the appropriate hardware sequence and in the order

shown. Orient parts as shown in Figure A.

1. () Mount TSl , 6 terminal strip, using hardware sequence C.

2. ( )} Mount XV10, 6ctal socket, use hardware sequence B ins i@e , A outs i@e .

3. () Mount XV9, octal socket , use hardware sequence A inside, B outside,

4, () Mount XV3, 9 pin miniature socket, use hardware sequence E.

5. () Mount XV1l, 9 pin miniature socket, use hardware sequenCé k.

6. () Mount TS6, 8 terminal strip, use hardware sequence C.

7. ( ) Mount XV18, k pin socket, uée hardware sequence C.

8. () Mount TS8 ,. 3 terminal strip, use hardware sequence C. }

9. ( ) Mount XVk ,. 9 pin miniature socket, use hardware sequence E.
10. ( ) Mount TS10, 6 termiﬁal strip, use hardware sequence A o_utgide , do not fasten

inside mounting foot.

( ) Mount XV19, 4 pin socket, use hardware sequence C.
12, ( ) Mount TS12, 7 terminal strip, sequence A outside, sequence B inside.
13. ( ) Mount TS13, 4 terminal strip, sequence A oﬁtside , seéugnce B inside.
() Mount XV8 ] 7 pin miniature socket, use sequence E.
15. () Mount TS15, 3 terminal strip , use hardware sequence A.
16. ( ) Mount TS16, 3 terminal étrip , use hardware sequence A.
( ) Mount ‘i'Sl"{, 3 términal strip, use hardware sequence: C.
18. ( ) Mount TS18 ? 4 terminal strip, use hardware sequence C.
- () Mount TS19 , 2 terminal strip, use hardware sequence C.
( ) Mount XV12, 9 pin miniature socket, sequence D outside, E inside.
21. ( ) Mount XV13, T pin miniature socket,q use ﬁardware gequence D. .
22. () Mount TS20 , 11 terminal st;ip , use hardware sequence A. g
23. ( ) Mount XV15, 9 pin miniatureh socket, use hardware sequence 'ff P
o, ) Mount XV1k , 7 pin miniature socket, hardware sequence D.
25. () Mount TS‘QS ,h‘ 6 terminal strip, hai'dware sequence C ‘

-1 -




39.

LO.

1.
42 .

43,

()

()
()

()

()

()

¢ )

()

()

()

()

()

)

()
()
()

( *.-r | )

()

()
()
)

Mount XV16,

octal socket, hardware sequence A outside , B inside.
Mount TS27, 3 terminal strip, hardware sequence C
Mount XV20, octal socket, hardware sequence C.
Mount XV1T7T, . octal sockét , hardware seciuence A outside, B inside.
Mount XV21, octal socket, hardware sequence B inside, A outside.
Mount TS32, 3 terminal strip, hardware * seqﬁence A inside, B outside.

4 terminal strip hardware sequence C.

Mount TS33,

'Mount relay jack Jit with a 3 /8" 4_UO screw, secure with a #4 shakeproof washer
and nut. ' '

Mount coaxial connector J6 inside the chassis using hardware sequence F.

Mount the phone patch input 1 jack J3 inside the chassis with the solder terminal ‘
toward the chassis 1lip, use hardware sequence C. |

Mount the microphone connector J1 outside the chassis securing with the lock-
washer and nut furnished, terminal 2 toward the outside.

Mount the key jack J2 inside the chassis with its own hardware, the ground lug
toward the chassis 11ip. -

Mount the audio control R28, 1 meg. potentiometer (marked 22.1195), inside the
chassis, hardware sequence G. -

Mount the keyer control, R39, 100K ohm potentiometer (marked 22.1115) inside the
chassis, hardware sequence G. | -

Mount the clamper control R13, 1 meg. potentiometer (marked 22 .83?) , inside the
chassis, hardware sequence G. R

Install the nine 9/16" grommets Gl-9 as shown 1n Figure A.
Install the 11/32" grommet G1O as shown in Figure A.

Mount the two SPST toggle switches SWT and SW8 inside the chassis and orient as
shown in Figure A,

Use the pair of hex nuts furnished with each switch to adjust
switch positions so that 3/16" to 1 /b" of switch shanks protrude thru the front
mounting nuts. Replace the knurled nuts on the switches to avoid losing them.

Identify switch SW2' from Figure B, orient and mount ins ide the chassis as shown
on Figure A. Use hardware sequence G.

Mount XVS5, octal socket, hardware sequence A inside, B outside.
Mount XV6, octal socket, hardware sequence A inside, B outside.

Mount XV7, octal socket, hardware sequence A inside, B outside.

Mount J7, the octal socket with elongated mounting slotls as shown on Figure A.
Attach 1 3/8" x 1/4" round spacers loosely to the top side of the oetal socket
mounting plate with 1/4" 6-32 binding head screws and shakeproof washers. Hold
the socket in position and attach the other ends of the spacer rode to the ins ide

_ 0 .




by

6.

.

8.

9.

v 10,

()

- of the chassis with l/h" 6-32 binding head screws and shakeproof washers.

Center the socket on the 1 1/2" chassis hole and tighten all screws securely.

Mount fuse holder FHl using 1/4" 6-32 binding head screw and 6-32 nut.

Mount TSu8, 7 terminal strip on top of the chassis. Thru each mounting footv
pass a 1/4" 6-32 binding head screw, under the mounting foot place a #6 solder
terminal and #6 shakeproof washer in that order, secure with 6-32 nuts under-
neath the chassis.

( ) Make four temporary legs per the sketch, Figure C, from any conveniently

available wood stock.

() .Attach legs to the chassis as shown in the sketch, Figure D, using 3/k" 10-32

gcrews. Put nuts on the inside of the chassis.

( ) Mount th. brackets BKT1l thruiBKT5 to the top of the chassgis in positions shown

in Figure E. Use 3/8" 8-32 screws, secnre with #3 shakeproof washers and 8-32
nuts underneath the chassis. Bracketsshould be flush with the front edge of

" the chassis.

( ) Mount the bracket BKT6 underneath the chassis as shown in Figure.A Use a 3/8"

8-32 screw, secure with a #8 shakeproof washer and 8 32 nut underneath the
chassis.

( ) Mount C93, dual 15 mfd. 350 WVDC electrolytic capacitor with separate negatives

( ) Locate the 9 pin socket (similar to octal socket)JB'”rCut off all the terminals

in the position shown in Figure F. 1Install with hardware in this order: 1/5"

6-32 binding head screw, chassis, #6 shakeproof washer, capacitor mounting strap,
#6 solder lug, 6-32 nut.

between the holes, thus shortening the terminals but leaving intact one hole in
each terminal. Cut 8 pieces of #16 bare hookup wire 15/16" long. Form an 1/8"
hook on one end of each wire. Except for pin #9, hook, erimp and solder the
short pieces of wire to the socket pins, the wires extending directly away from
the pins. Cut a 2" piece of wire, hook, crimp and solder to pin #9.

( ) IMOuntJS outside the chassis and its shield SH6 inside the chagssis as shown in

Figure G with pin 3 of J8 nearest the bottom edge of the chassis. Pass the
wires thru the shield holes which cause the least bending of the leads as SH6
igs brought into position. Secure J8 and SH6 with 3/8" binding head 6-32 screws
passing thru the chassis from outside. Install a F#6 ehakeproof'waSher'between
SH6 and the chassis at each screw. Secure with 6-32 nuts, a #6 solder terminal
under the nut nearest the top of the chassis, three #6 solder terminals under the

nut nearestthe'bottom edge of the chassis.

( ) Connect the lead from pin 9 to the ground.solder lug neareet the underside of the

chassis top (NS).

( ) Cut elght 7/16" lengths of the .051" ID varniehed tubing and push s piece over

()

each of the remaining leads of J8, thus insulating the leads from the shield SH6.
‘Next cut eight pieces, T7/16" lengths of .106" ID extruded tUbing, slide one ove.
each of the lengths previously installed making two thicknesses of insulation

over the leads.

Connect the by-pass capacitors to the auxiliary socket J8, making connections to
the socket lead extensions by looping the capscitor leads around the extensions
near the varnished tubing and soldering lightly to hold the leads in position.

Maintain 1/16" of clearance'between the capacitor bodies and the shield SH6.

-3 -



. 10.- a. () Connect CS54, .002 mfd. 1500V disc ceramic, betweeti pin 1 of J8 (8) and - |
the closest solder lug near the bottom edge of the chassis. (NS).
( ) Connect C55, .002 mfd. 1500V disc ceramic, between pin 2 of J8 (S) and
the same solder lug used in (a) preceeding. (NS). .
( ) Connect C56, .002 mfd. 1500V disc ceramic, between pin
the same solder lug in preceeding steps (s). -
- d. () Connect C57, .005 mfd. 600V disc ceramic between pin 4 of J8 (S) and the
" remaining open solder lug near the bottom edge of the chassis. (NS).
. e. () Connect C58, .005 mfd. 600V ceramic disc, between pin 5 of J8 (8) and the
golder lug near the bottom edge of the chassis. (NS). - . *
Connect C59, .005 mfd. 600V disc ceramic, between pin 6 of J8 (8) and the
solder lug near the bottom edge of the chassis (8).
« g. () Connect C60,. .005 mfd. 600V disc ceramic, between pin 7 of J8 (S) and the
' golder lug nearest the top of the chassis (NS). |
' 21, .005 mfd. BOOV disc ceramic, between pin O of J8 (8) and the
t the top of the chassis (8). o

3 of J8 (S) and

Mount SW1l, the VFO bandswitch on top of the chassis a8 showri in Figure I. This
awitch can be identified from the sketch J. The SW itch is viewed from the
rear and shown in the counterclockwise position. Use hardware sequence (.

() Mount R16 , 12K ohms 50 watt resistor, on top of the chassié as shown in Figure
I. Use 1/4" 6-32 binding head screws, secure with #6 shakeproof washers and
6-32 nuts underneath the chassis. . -

Mount C98, dual 15 mfd. 4L50DCWV electrolytic ca.p_aciﬂtof a8 shown in Figure F.
Install with hardware in this order: 1 /4" 6-32 binding head screw, chassis,

#6 shakeproof washer, capaclior mounting strap, #0 solder lug, 6-32 nut.

Make L16 by winding 11 turns of #18 formex wire on the wood dowel furnished.
Strip insulation from' the ends. Connect between terminals 11 (N8) and 12 (8S)
of SW3A in the position shown in Figure H. .The coil should be about 1 /8" in
front of the switch deck. h .

Mount the bendswitch SW3 as shown in Figure K :s follows: Place the following
hardware over the switch shaft in this order; 3/8" sh?a_.k‘eproof washer, BKIT

the L bracket, 3/8-32 hex nut, VFO bandswitch drive are D1 (with the 1/8" pegs
toward the switch wafer), D22 a 3/8" panel bearing with the hex end toward.

the switch wafer, a 3 / 8" shakeproof wa.’sher!; Push the threaded bushing into

the dppropriate front chassis hole and secure with a 3/8"-32 nut. Hold the
switch and brackets in pos ition as shown in Figure F, secure the brackets 1in
position as shown in Figure I, secure the brackets to the chassis using hardware
sequence C. Secure the front bracket to the switeh bushing with the 3 /8"-32

nut. ' ' R |

+6. () Mount the high frequency buffer coil 16B as shown in Figure F. TForm the 71k
lend to allow it to pass thru and clear the 7/16" hole at the rear of L6B.

Secure at each insulator with a 1 /4" 6-32 binding head screw and a #6 shake-
proof washer. Identify from Figure L. S - o

Mount the buffer variable capacitor c7 (marked 149-3 ~3) in the position shown

in Figure I. Use the following hardware sequence: 1/4" 6-32 binding head

screw, #6 shakeproof washer, chassis, two #8 flat washers, capacltor mounting
foot. The rear screw passes thru the mounting foot of terminal board TS10.

e 8. () Mount the meter switch SW5 as shown in Figure I.' Tdentif y ‘the switch from
BketCh N. Use hardware Bequence _G.;'. .. _ I L

Mount R51,25K ohms k Watt drive control (marked 22.732) as shown in Figure I.
Use hardware sequence G. '

S TR



G-*q ) lb.o .

e 1l.

» 13.

e 15.

()

()

()

()

. #10 set screw.

~ tightening them very tightly. Figure R shows D1 and D2 in their normal positions

Mount R34, 100K ohms 2 watt potentiometer (marked 22.1290) clipping level
control as shown in Figure*®., Use hardware sequence G.

z

Mount the adjustable'VFO output coil Ll7, in position shown in Figure I. Push
the coil hard into the chassis hole until the fastener tabs %nap ug?on top of
the chassis, holding the coil in place. See sketch 0. /e

S
»
¢

.k"
¥
e

Make up the 3/8" coil fastener and core assembly as shown in sketch P. Push the
core, consisting of four nuts, see sketch Q, into the oscillator coil L> as Iar
ag pogsible. Orient the coil so the terminals project as shown in Figure F and
push the coil fastener hard into the chasgsis hole until the fastener tabs snap

out on top of the chassis holding the coil inplace.

Install the VFO switch cam.D2 and driver arm Dl as directed in the following steps

Attach and tighten the 1 5/8" dial knob to the shaft of SW3 with a 3/16" '
Push the VFO bandswitch drive arm D1 out of the way toward the .

front of the chassis. With pliers, turn the VFO bandswitch SW1 to the middle
position (4O meter). Turn SW3 to the counterclockwise postion on then advance two

steps clockwise, to the 40 meter position (viewed from the front of the switch).
Attach the drive cam D2 to the end of the VFO switch shaft with a 3/16" 10-32

set screw in the position shown in Figure R. Tighten the set screw sufficiently
so that SW1 can be turned. Start two 3/16" #3 set screws in the hub of D1, turn
D1 so the ping are on the chassis side of the shaft, push D1 toward D2 until the
nearest edge of D1 is Just 5/16" from the nearest edge of D2. Rotate D1l counter-
clockwise (V1ewed from the front) until the left drive arm pin moves downward
against the middle incline of D2. Back off so that the pin clears the decline

by 1/16" to 1/32" and tighten the set screws of D1 to hold it securely in

position. Turn SW3 again to the counterclockwise position (viewed from the frort)

-and SW1 to the most counterclockwise position (viewed looking into the'bottom of

the ch3581s)

Test SW3 and SWl action by turning the SW3 knob clockwise. As SW3 is turned
from the counterclockwise position, the bandswitch positions progress from 160

to 80, 40, 20, 15, 10, 11 meters. The VFO switch should turn 30 degrees between
the 80 and hO meter positlons and between the 10 and 11 meter positions as the

bandswitch is turned in either direction. Make necessary minor adjustments for

good action and set the screws in place by loosening them slightly and re-

with SW3 set to 4O meters. Although not necessary, a slight film of petroleum
jelly or similar lubricant will help to reduce friction.

() Mount RY1l, DPDT relay, on the edge of the chassis beneath socketXVlQ Turn the

relay'W1th terminagls toward the edge of the chassis, mount with 8, 3/8" 6- 32
'binding head.screw and #6 shakeproofwashero

D . 'Us1ng #20 tinnedwwire, Obtained'by stripping the'black hookup wire, make the following
connections referring to Figure A,

1.

() Connect pin 5 ofXVlS (S), to the socket center shield (s), to pin 4 (NS), to

(1)‘

.'Connsct pin 3 of socketXVl3 (8) to ground lug (S).

ground lug of socket near pin &4 (S).

Connect'pinB:of socket XV1h (NS) to ground lug (8).

) Connect pin 5 of socke+*XV12 (8s), to the socket csnter shield (S): to pin 4 (NS)

to ground lug of socket near pin UL (S)

Connsct'pinﬁ3 of socket XV12 (S) to pin b (S).

-0 -



D.* 6. (.) Connect pin 2 of socket XV9 (NS) to ground lug of XV3 (8).

¢ 7. () Connect nearest ground lug of socket XV3 (8) to pin 5 (NS) to center shield (8)
to pin 7 (8). ‘

>8. () Comnect nearest ground lug of socket XV1l (N8), to pin & (NS), to center shield
(8) to pin 5 (NS). N .

e9. () Connect pin 7 of XvV2l (8) to ground lug under Xv21 (NS).

+10. ( ) Connect nearest ground lug of socket XVhk (Ns8), to pin 3 (NS), to center shield
(s) to pin 5 (NS). ' - '

»11. () Connect center shield of socket Xv8 (8) to pin 3 (NS) to ground lug of TS13 (NS).

=

Using #20 green hookup wire, meke the following point to point connections. Strip each
end of the wire 5/16". ‘ -

v1. () Connect a 3" lead from pin 4 of XVlh (NS8) to pim 9 of XV15 (8).

¢2. () Connect a 4 5/8" lead from pin k of XV1h (Ns) to pin & of XV13 (NS).

() Connect a 2 1/2" lead from pin 4 of/XV13 (8) to pin 9 of XV12 (NS).

( ) Connect a 5" lead from pin 4 of XVh (NS) to pin 9 of XV11l (N8S).

5. () Connect a 3 3/8" lead from pin 9 of XV11l (8) to terminal 2 of Ts6 (N8).

( ) Connect

K 1/4" lead from terminal 2 of TS6 (NS) to pin 4 of XV3 (N8).

*T. () Connect '

*8. ( ) Connect
» 9. () Connect &
910. () Conneet a 6" lead from pin 2 of XV6 (8) to pim 4 of XVh (NS).

Using #20 blue hookup wire make the following point to point connections.

v1. () Connect a 3 1/4" lead from pin 1 of XV11 (N8) to terminal 1 of ‘1'86 (NS) :

NS ). (Terminal

ead from pin 6 of XV3 (8) to terminal 1 of L5 (
1 ig the terminal of L5 nearest the chassis.) Connect R12, 33K ohms 1 / 2 watt
resistor between 'terrgfi_,n'al 1 og ‘}[.5 (NS) and terminal 3 of L5 (NS).

. I ey #e P P Y
( ) Connect a 2" lead from pin 1 of XVh (NS) to terminal 3 (furthest from the center

of the chassis) of L6B (RS).

+ 2. (+) Connect a b 1/2" 1

- 3,

G. Using #20 red hookup "wi:re make the following point to point connections.

s. Route toward
the front wafer of SW3, bend at right angles close beside TS6 on the side

toward XV3 to the front edge of the chassis, bend at right angles 'bo - grommet
G2, thru G2 to terminal 2 (center terminal) of R51 (8).

1. () Connect a 15 1/2" lead to pin 6 of XV4 (N8), route as follow :

» 2. (-) Conneet & 7 1/2" lead from terminal 3 of T310 (NS )' route along the chassis to
terminal 7 of SW3A (NS). ‘ *

_ 6 -



G.. 3.-( ) Connect a 5 1/2" lead from terminal 2 of L5 (second terminal from the chassis)
‘ (8) route down to the chassis thence toward the rear, make a right angle bend
directly opposite SW3A, thence to terminal 11 of SW3A (S).

. 4. () Cconnect an 8 1/2" lead from terminal T of TS6 (NS) route directly to terminal 11
of 8W2 (8). h

+ 5. () Connect a 4 1/2" lead from pin 2 of XV10 (S), route between sockets to pin 5 of
XV9 (S).

6. () Connect a 4" lead from pin 7 of XV10 (S) to pin 7 of XV9 (8).
H. Using-#20 yellow hookup wire, make the following connections.

¢ 1. ( ) Connect a 6 1/2" lead from terminal 3 (terminal furthest from the chassis) of
- L5, route down to the chassis, thence toward the rear, make a rlght angle bend

opposite SW3A, thence to termihal 9 of SW3A (NS).

»2. () Connect a 6 l/h" lead from terminal 8 of TS6 (NS) directly to terminal 5 and 6
of sw2 (8).

v 3. () Identify the low frequency buffer coil L6A from Figure M. Attach the mountlng
screws using the following hardware sequence. 1 3/8" 6-32 round head screw,
#6 spade lug, T7/16" OD fiber shoulder washer with the shoulder toward the coil
form. Insert scerew from the terminal side next install a fiber shoulder washer,

#6 spade lug, a #6 shakeproof washer and a 6-32 hex nut. Tighten securely,
taking care not to break the coll form.

4, () Connect-#QO plastic,hookup_wire leads to the taps of LOA as follows:

Green, L 1/2" to terminal 1 of L6A (bottom terminal) (S). Train this lead

»a. (1)
and the following leads directly toward the spade lug end of L6A
~b. () Red, u" to terminal 2 of LO6A (8).
e, () Yellow, 3 3/4" to terminal 3 of L6A (S).
d. () Blue, 3 3/4" to terminal 4 of L6A (8).
e. () Black, 5" to terminal 5 (top terminal) of L6A (NS)

v 5. () Mount L6A on top of the chassis as shown in Figure I. Place the leads thru the
grommet G9 while putting the coil in position and train the leads toward the
>/ rear termingls of the front bandswitch wafer SW3A.
/o:f'c' “C Selder /o9 Under rear spade vy, Use #Hl Thakepresk wrsher betuweern chassis o

6. { ) Connect the leads from L6A to the front wafer (SW3A) of the bandswitch as

- follows: .

St a. ) Black to terminal l of SW3A (HS) NOTE: These leads should be
+b. () Blue to terminal 2 of SW3A (S). o trained along the chassis
ve. () Yellow to terminal 3 of SW3A (S). ~ away from 16B, then up-
vd. () Red to terminal k of SW3A (8). ' ward along the edge of
e, () Green to terminal 5 of SW3A (NS). the ceramic wafer.

« 7. () Connect terminal 1 of L6B, HF buffer coil, to terminal 5 of SW3A (S).
¢+ 8. () Connect terminal 2, the center tap of L6B, to terminal 6 of SW3A (S).
_ T3 . | *

* 9. () Connect a 3" black lead from terminal 1 of R51 (S) thru grommet G2 to the
groudd lug on'XVlQ'(NS) .

» 10. ( ) Connect a 4 1/2" black lead.from terminal l of R28 (S) to the ground lug of
| XV15 (NS) - ,

) -7 -
[-56



° H., 1l.

« 13,

- 14,

. 15.

e 10.

ot
~—

, ¥

connect a 3 1/L" black lead Trom terminal T of SWH, thru orommet Gl, to ground

luzg of XV10 (NS).

Connect a 3 3/4" black lead from terminal 12 of SW2 (8) to ground lug of XVI10
(NS).

Connect a 1 3/h” black lead from terminal 7 of XV16 (S) to ground lug of XV16
(8). -

Connect s 1 3/h”'black lead from terminal 7 of XV17 (S) to ground lug of XV17T

(8). J
qijzﬁaszﬂ@m

Connect a T" orangeflead from terminal 9 of SW2 (NS), thru grommet Gl, to

terminal 1 of SWS (S). -
Connect a 7 1/4" orange lead from terminal 9 of sw2 (8) to pin 4 of JT, (NS).

Route as shown in Fig. AB.
Connect the black lead from C98 to the ground lug under its mounting strap (S).

Connect the red lead of C98 to pin 3 of XV20 (NS).

Connect the green lead of C98 to pin 8 of XV20 (NS).

Connect the red lead and the red lead with tracer of C93 to the grdund lug under
its mounting strap (S).

connect the black lead of C93 to pin 6 of XV21 (NS).
Connect the black-yellow lead of €93 to pin 4 of XV21.

Connect a 12" length of blue hookup wire from terminal 3 of Ts6 (NS) to terminal

-8 of sw2 (S).

Connect a 10" black lead from terminal 2 of SW2 (S), route along the edge of the
chassis near the 1lip, to pin 1 of J7 (8). (Fig. AB.)

Connect a 10 1/2" black lead from pin 3 of J7, route as in previous step, to
terminal 1 of SW2 (S). |

By the'mos

F .

direct route, connect a 5 1/4" black lead fromlterminal h of SW2 (NS

~to pin 9 of XV3 (NS).

J. Place the wiring harness in 32§ition as shown in Figure F. Connect the lecds as follows,
referring to Figure A and I. “Pass leads 66A (green), 674 {black), 68A white, thru the
grommet G2. Refer to Figure A and Figure 1l0.

. 1.

2.

()
()

()

()

()

SA black to ground lug on XV12 (NS).

1A shielded center conductor to pin 2 of XV12 (NS), shield on ground ear OI
XV12 adjacent to pin 1 (NS). '

oA shielded center conductor to pin 8 of Xv12 (Ns), chield on ground ear of
XV12 adjacent to pin 8 (NS).

3A shielded (marked blue) center conductor to terminal 3 of TS0 (Ne) shield to
ground ear of XV12 adjacent to pin 1 (S).

hA shielded (marked red) center conductor to pin 7 of XV12 (S), shield to
ground ear of XV12 adjacent to pin 8 (S). |

- 8 -



v 11,

v 12.

. 13.
v 1k,
« 15.
. 16.
. 17,
- 18,
' 19.
. 20.
. 21,
. 22,
. 23,
» 2l ,

. 26,
- 27.
+ 28,
- 29,
~ 30.
v 31.
. 32.

* 33.

7-56

¥

Y e T e e S

F P Y e ¥ P, oy el o, oy, o, P

P R T e o O e T e

oy

S e o —

S e Nt N

Y N e e N e N g N

66B green to pin 9 of XV12 (8).

6B white thru grommet G2 to terminal 3 of R51 (S).

A white to terminal'7-of Ts20 (NS).
7A red to terminal 7 of TS20 (N8).-
8A red to terminal T of TS20 (NS).

9A gray to pin 6 of XV13 (NS).

5B black to terminal 1 of R28 (NS), connéet=8hield3 of 3B aﬁd.hB_to terminal 1

of R28 (8).

3B shielded (marked blue) center conductor to terminal 3 of R28 (8).
4B shielded (marked red) center conductor to terminal 2 of R28 (8).
'TB red thru grommet G3 to terminal 3 df,R3h (S).

gB grey thru grommet G3 to terminall2 0f R3h (8).

10A white to terminal 1 of SW8 (8).
1]1A black to terminal-2'of sWw8 (8).
113 black to pin & of XV15 (s).

13A green to pin 4 of XVik (s).
12A gray to pin 1 of XV16 (8).

21A brown to terminal 2 of TS27 (NS)f'
13B green to pin 2 oleVlG (NS)f -
14A green- to pin 2 of XV16 (S).

15A red to pin 3 of XV16 (8S).

16A violet to terminal 6 of TS25 (NS).
17A gray to terminal 5 of Ts25 (NS).
18A yellow to terminal k4 of TS25 (NS8).
8B red to pin 3 of XV20 (Ns). _
31A red to pin'3 of Xv20 (NS),
12B gray to pin 1 of XV17 (NS).
L1A yellow to pin 1 df XV17T (NS).
LOA white to pin 8l0f XV17 (NS). .

19A white to pin 6 of XV2l1 (NS).

-9 .



+ J. 35.
. 36.

v 37.
-« 138,
- 39.
‘4O,

« 41,

“ 60,

. "
_ _ . ;-

14B green to pin 2 of XV17 (NS).

20A gréen to pin 2 of Xv1i7 (8).

'15B red to pin 3 of XV1T (N8).

61A red to pin 3 of XV17 (NS).

'20B green to pin 2 of XV21 (NS).

23A green to pin 2 of XV21 (8).

1B shielded center conductor to terminal 1 of TS32 (NS). Shield to ground lug
Oﬁ TS32 P . '

255 orange to terminal -3 of T832 (N§).

2B shielded center conductor .to insulated.terminal of J3 (8), shield to groumd
lug (S).

10B white to terminal 2 of J1 (NS). Do not cut off this lead nor 2kA (white)
even though them seem too long. _

ohA white to terminal 2 of J1 (NS).

OTA green to terminal 1 of TS33 (NS).
17B gray to terminal 2 of TS33 (NS).

18B yellow to terminal 3 of TS33 (NS).

26A yellow to terminal 3 of TS33 (NS).

16B violet to terminal 4 of TS33 (NS).
33A brown to terminal 1 of TSlQ (NS).
34A brown to terminal 2 of TS19 (NS).
23B green to terminﬁi 1 of'TSlB (Ns).
2§Afblue to terminal 2 of TSié (NS).
20A violet to terminal 3 of TSlS (NS).
30A violet to terminal 3 of TS18 (NS).
31B red to terminal 4 of TQIB (Ns).

32A red to terminal 4 of TS18 (NS).

35A blue-wh-orange to terminal 3 of TS17 (N8).

UOA o.ue-wh-orange to terminal 3 of TS1T (NS).

36A black to terminal 2 of FH1 (8).

6TB black to terminal 1 of TS1T7 (NS).

_ 10 -



6OA “lack to terminal 1 of TS17 (NS).

J. 63. " (
6, » ( 68B white to terminal 2 of TS17 (NS).
»65. 22B gray to terminal 4 of TSlBI(NS).

38A gray to terminal k of TS13 (NS).

2TB green to pin b4 of XV8 (HS);

37A red,to terminal 1 of TSl3 (HS).

_39A'blue td terminal 2 of TS13 (Né).

h3A orange-blue to pins 5 & é;Of ﬁVB (S); pin 5 only. ‘
4OB white to pin 2 of XV8 (HS). -

h2A white to.pin 2 of XV8 (8).

hﬁA'black;brown to tefminal T of-TSlQLHS).
hGAfblackfo tefminal é of TS12 (NS). I
EBBblﬁe to terminal 5 of TS12 (NS).
hTA'blue-thterminal 5 of T812 (HS).

37B red to terminal 1 of Tsiz (HS).

48A red to terminal 1 of T812 (NS).

33B pfown-to pin'lfaffXVl9 (NS).
51Abroﬁnavhite te'pin'lloffXVl9 (3).
3hB'bﬁown1to pin h.of'XVl9 (Ns).

)

)

)

)

)

)

)

)

)

) |
) L2B white to terminal 7 of TS12 (NS).
)

)

)

)

)

)

)

)

)

) 52A brown-white to pin_u pf;XVl9“(S)‘ ?.
)

(
(
(
(
(
(
(
(
(
+75. (
(
(
(
(
(
(
(
(
(

46B black to pin 3 of XV19.(HS)..

Connect harness leads to relay_RY-l‘as follows: See sketch §
2B white to termiﬁal.6 (coil) (S)f.

| h9Bblua-whité—qrange to terminal L (S).

69B black to terminal 2 (NS).

(- )
()
()

*88. () 50A brown-white to terminal 5 (S).
() 53A'biue-yailow1tottrminai 3 (8).
() shﬁ.black to terminal 1 {S).
() '

*9l. 54B black to ground lug on TS10 (NS).
' - 11 -

7-56



J.e92.

« 100.
. 101.
» 102.
« 103.

. 104,

. 105.

+ 106.
. 107.
. 108.
v 109,

g 110 o

»111.

*112.

» 113.
» 11k,

«115.

‘ ll6¢'

V117,
« 118.
. 119,

‘1201}

()
()
()
()

()

()
()
()
()
()
()
()
()
()
()
()
()
()
()
()

()

()
()

()
()
()
()

()

62A

black to terminal 3 of TS8 (NS).

55A orange to terminal 5 of TS10 (NS).

32B
56A
>'TA
4TB
51B
52B
48B
50B
55B
65A
588
D9A
198
60A
59B
38B
39B
41B

4 5B

and

O'(B

-

634
30B

6LA

368
358

red to terminal 1 of TS10 (NS).

red to terminal 1 of TSlO(HS).

blue-yellow to pin 7 of XV (HS).

blue to pin 2 of XVlB (KS).

bfown;wﬁite to pin 1 onXVlS (8).

Brown-white to pin 4 of XV18 (8).

red o pin 3 of XV18 (NS).

brOwnawhite to pin 3 of XV9 (8).

orange to pin T of'XVll (NS).

blue to pin T'of XV1l (NS).

-red.to pin 6 of XV1l (NS).

red to pin 6 of XV11l (NS).

white to terminal 3 of R39 (NS).

gray to pin 5 of XV10 (8).

red to terminal 6 of TS1 (NS).

gray thru grommet Gl to terminal 3 of SW5 (S).  See sketch'y.
blue thru grommet Gl to terminal 9 of SW5 (8).
yellow thru grommet Gl to terminal 5 of SW5 (S).

-blackﬁbrown to terminal 10 of SWH, conneét Jjumper between terminals 10

blue-yellow thru grommet Gl to~terminai 2 of SW5 (S).'
ﬁhiﬁe thru grommet Gl to terminal 8 of SWH (S),

vhite to pin 2. of XVh (NS).

violet thru grommet G8 to terminal 1 of R16 (NS).

violet thru grommet G8 to terminal 1 of R16 (8).

56A blue-vhite-orange thru grommet G8 to termimal 2 of R16.

black to terminal 1 of SWT (S).
blue-white-orange to terminal 2 of SWT (S).

- 12 -



L., 1. () Connect one lead of C20, .005 mfd. ceramie disc capgﬁitor, to-terminal.T of

C Yoo ) Using #20 bare wire obtained by stripping black plastic wire, connect terminal b

of SW5 (8) to terminal 7 of SW5 (S).
Using #Qoipiastia insulated_hookupwire; make the following connections:

2. () Connect a 3" green lead from terminal 5 of T86 (NS), thru grommet G4, to
- terminal 4 of® (NS). - 7S AP , - :

3. () Connect a 2 1/2" yellow lead from terminal 6 of T86 (NS) thru grommet Gk, to
terminal 1 of L17 (NS). _ :

TSP

k. () Connect a 3 /4" black lead from terminal 7 of ¥836~(NS) thru grommet G4 to

terminal b of TS6 (NS).

- . S of & 7 | k
5. () Connect a b 1/2“ orange lead from_terminal l ofmﬂsagr?ﬁs) thru Gh to terminal 1

of TS6 (8). _
- S 7Sy .

6. () Connect a 7" red lead from terminal 6 of 838 (NS) thru grommet G4 to pin 6 of

Xv1il (NS). ' | '
T. () Connect.a 3 3/4* black lead from terminal 6 of SW%iéE) to terminal 3 of -P836~(NS).

. . J T ' '

8. () %onnect a 3 1/4"™ black lead from terminal 5oﬂj;é38-(ﬂs)to terminal 10 of SWl

NS). - K ” ”

9. () Connect a 1" black lead from terminal 10 of SW1l (NS) to terminal 8 of SW1 (NS).

. 10. () Conmect a 3 1/4" blue lead from terminal 9 of W1 (NS) to terminal 2 of L1T (NS).

The following components are supported.by their wire leads. Cut all leads as short as
practical without putting strain on lugs and terminals. Do not depend on the insulation
of the components, particularly ceramic disc capacitors. Instead, separate components
from each other and from contact with the chassis. | '

. . o
2. () Connect one lead of C21, .005 mfd. ceramic disc capacitor, 1o terminal b of Tsagf
(NS), the other lead to the inside ground lug of TS%%}(ES)' RS |

(NS8), the other lead to the outside ground lug of TSQ%;(NS).

3. () Connect one lead of C26, ,005 mfd. ceramic disc gapag;ter to terminal 5 of TSI

mrm

(NS), the other lead to the outside ground lug ofT%Q%;(HS).

k., () Connect BS} 470 ohms 1/2 watt, between terminals 5 (S) and 6 tﬁS)othégg:r
: S _ 4 o
5. () Connect one lead of L3, 2.4 MH 3 pi RF choke, to terminal 3 of TS38 (NS), the
other lead to terminal 7 ofi TS3¥=(S). - '

1;£#£ﬂwfd et IS | _ B -
jf'~6ﬂ (. ) Connect Rk,

__ 1.5 K ohms IM watt, between terminal 10 of SW1 (NS) and terminal 2
of TS38 (NS). . S | . | .
A S o 94
7. () Connect one lead of 12, 52 microhenry choke (coded green) to terminal 2 of TS38
(8), the other lead to terminal 2 of L17 (8). . . * - .

8. ( ) Connect one lead of 86, .005 mfd. ceramic disc capacitof, to terminal 1 of

TS?;? (N8), the other lead to the inside ground lug of TS83& (NS).
i N 45

_ 13 -



VFO ASSEMBLY, MOUNTING AND CONNECTIONS -

- M, 1. () Orient the phenolic plate, CH7 as shown in Figure AR. Turn 1/2" 4-40 round
head cadmium plated screws into the five holes A, B, C, D and E, the screws
threading the plete as they are turned in. Turn A, B, and C until the ends

are flush with the opposite side of the plate. Tuarn D and E until they project
1/4" beyond the opposite side of the plate.

, 2. () Secure two miniature T pin sockets XV1 and.XVE on the subehaaaia plate CHS.
Use hardware sequence H. Orient as shown.

+ 3. () Mount CHB on CH/ as shnwn in Figure AS ingserting the screws thru the phﬁnolic
plate. Slide a #6 lockwasher and a #6 solder terminal over one 7/8" 6-32 round
head screw. Insert the screw into the CH8 mounting hole nearest the center of
the phenolic plate, install a half inch spacer D24, the subchassis CHO, a-#6
shakeproof washer, and secure with a 6-32 nut.

Insert another 7/8" 6-32 screw into the mounting hole for CH8 furthest from
the center of the chassis, install a 1/2" spacer, CH8 the subchassis, a #6
shakeproof washer, two #0 solder terminals, secure with a 6-32 nut. Position

solder terminals as shown and tighten.

«h, () Place CH7 in position shown in Figure AR. Connect a 3" piece of #16 tinned
wire to the solder lug between sockets XV1 and XV2 (8) loop the wire around
terminal B (NS) and pass the free end thru the hole near B and C.

» 5. ( ) Connect Cl2, €13, Clk and C15, 500 volt silverlmicéluﬁpacitors a8 shown in

Figure AR as follows:
a. Connect €12, 500 mmf. one lead to terminal A (NS) one lead to D (NS).

b. Connect 013, 500 mmf. one lead to terminal B (NS) one lead to D (S)
V- Connect C15, 1000 mmf. one lead to terminal B (NS) one lead to E (NS).
wd, Connect cll, 1000 mmf. one lead to terminal C (NS) one lead to E (s)

Cut, strip ends 5/16" and connect the following leads ' " . o ;A/
// /Lﬁdﬁ,{‘fg_ﬂw ey e

. 6. '( ) Connect a 5 1/8" blue lead to terminal A (NS).
7. () Connect a o #20 bare lead (stripped black) to terﬁinalA (s).

+ 8. (') Gomnect a 5 1/8" red lead to terminal C (NS).
*»9. () Connect a 2" #20 bare lead (stripped black) to terminal C (8).

e 10. ( ) Paésathe~free end of the blﬁe léad.thru the hole nearb and the free eﬁd of
- the red lead thru the hole near E.

Mount and aecure the following miniature trimmer eapacitors to the phenolic'board CH
ag follows: See Figures AR and AS.

o 11. ( ) Mount €2, 15Mll capaciltor with a left rotor terminal (viewed from the rear with
the stator terminal pointing down.) '

Fa

» 12. (.) Mount C3 30M8 capacitor with a right rotor términal.

*» 13. () Mount Ch, 15M1ll capacitor with a right. rotor terminal Place a #10 solder lug
on each.slde of the phenolic board while mounting Ch. '

e 14. () Mount Ccs, lEMll capacitor with a left rotor terminal Place a #10 solder lug on
the top side of the phenolic board while mounting C5 as shown in Figure AR.

- 1k -



M;‘;sgr( )} Mount c6, 30M8 capacitor with a right rotor terminal.

16. ©( ) Cut a 3" piece of #16 tinned wire. Hook one end into the two #10 solder lugs

between C4 and C5 (8). Connect the other end to terminal B.

cut the following lengths of plastic insulated hookup wire, strip the ends 5/16", connect
one end of each as follows, refer to Figure AS.

v 17,

¢ 18.
r 19,
v 20,
v 21.

« 22,

. 23,

S~ o —, o S
1 L

()

Connect a 3 l/h” green lead to the stator terminal of ¢3 (NS). Pass the free
end thru the large hole near C2 in the phenolic plate. ’

Connect a 2 3/h" green-lead to the stator terminal of C3 (NS).

Connect a 3 1/4" blgek lead he stator termi of Ck (8).

t
. B Bl e
Connect a 4 1/2" w-legd to terminal D on the phenolic board (8).

Connect s 4" greéen lead to terminal E on the phenolic board (S5).

Connect a 2 3/4" yellow lead to the stator terminal of C6 (N8). Pass the free

end thru the hole in the phenolic plate near C6 rotor terminal.

" Fasten four 3/8"'x 7/8""aluminnm'bracketa,ﬂBKTB'thru BKT11l, to the mounting

posts of Cl, the two section variable capacitor. Jecure with 1/4" 6-32 binding
head screws, and #06 shakeproof washers as shown in Figure AS. Level the
bracket feet on a flat surface while tightening the screws,

Place Cl in position on the phenolic plate CHT and secure BKT8 and BKT1O to CHT
with 3/8" 6-32 serews,;#6 shakeproof washers and 6-32 nuts. Do not secure_BKT9
or BKT11 at this time. | | | |

Install ﬁ%h,‘flexible disc coupling to Cl. Start all four 3/16" 8-32 set screws.
Turn Cl1 shaft counterclockwise to the stop. Slide D34 over the end of the shaft

to within 1/16" of the bushing of Cl. Position D34 so that when viewed from
the shaft end of Cl with C1l right side up, the front set screws of D34 are up
and to the left. Tighten set screws on Cl shaft. o

Make the following connections (operations 26 thru'3l)'with stripped black #20 hbokup'
wire as directly as possible unless training the lead is specified.

r 26,
v 27.

¢ 28,

. 29.

: 3ou'

r 31,

s 32,

()

)

()

()

()

Connect a 1 1/4" lead between C6 rotor (S) and C1B stator terminals (8).

Connect a 1" lead between c6 stator (NS) and C5 stator terminals (S).

¥ ]

the #10 solder terminal of Ck (N8).

Connect a 1 1/h" 1ead"b@tWEén c3 rotor (8) and ClA statér'terminals (NS).

Connect a 5" lead between C2 and Cl rotor terminals. Run the lead directly from

the cewrotor terminal_(NS) to the phenolic?plate, along the phenolic plate to a
position in line with the rotor terminal ofi\ Ci, then with a right angle bend

 directly to the rotor terminal of Cl (8).

()
()

Connect a 1 1/L4" leadfbetwaeﬁTCE stator (S) and C3 stator terminals (NS).

Cut one lead of C1l1l, a 62 mmf., NPO ceramic tubular capacitor (black-blue-red-
black-orange) to 5/8", the other lead to 3/8". Place the capacitor in the
position shown in Figure AS. Connect the 3/8" lead to the stator terminal of C3
(8), the 5/8" lead to the stator terminal of ClA (s).

- 15 -

Connect a 1 1/4" lead between C5 rotor (S) and Ch rotor terminals (S) thence to

1
A



. M. 33.

‘35,

\ 36.

\ 37_

e 39,

¢ 4O,

. l!-l._

)

()

()

()

()

()
()

()
()

Cut one lead of Cl7, a 140 mmf NPO ceramic tubular capacitor (black-brown-
yellow-brown-orange) to 3/4", the other lead to 3/8". Place in the position
shown in Figure AS. Connect the 3/8" lead to the stator terminal of C6 (S)
and the 3/4" lead to the stator terminal of C1B (8).

Connect the #16 wire&extending thru the hole betﬁeen C2 and Cl to the rotor
terminal of Cl, Train the lead directly to the terminal and pass the end

thru it (8).

Attach the four 2 1/8" and four 2 15/16" gpacer rods at the corners of the
phenolic plate CH7 with the 5/8" 6-32 threaded studs. Place the 2 15/16"
spacers on the bottom side of the phenolic plate as shown in Figure T and the
2 1/8" spacers on the top side of the phenolic plate.

Using a 2" piece of stripped #20 hookup wire, connect pins 2 (3), 3 (8) and
the center shield of XV1 (8) tu the nearest ground lug (NS).

Cut & 3 3/4" length of #16 tinned bare wire. Pass one end thru pin 7 of XV2
to the nearest subchassis ground lug (S). Also solder at pin 7, leave the
extra length for later connection when the VFO is mounted

Cut the leads of Rl, 100K ohms 1/2 watt resistor, to 1". Connect one lead to
pin 1 of XV1 (NS). Train the resistor straight away from the socket for later
connection. | | | | |

Cut the leads of Cl9, .005 mfd ceramic disc capacitor, to 1/2". Connect one
lead to pin 6 of XV1, (NS), the other lead to the subchassis ground lug re-
maining unsoldered (S)

Connect a 1 1/4" blue lead between pin 6 of XV1 (S) and pin 5 of XvV2 (NS).

Cut one lead of R3, 18K ohms 2 watt resistor, to 3/8" length, the other lead
to 3/4". Connect the 3/8" lead to pin 1 of XV2 (s) The 3/h“ lead will be

connected later.

Cut the following lengths of plastic insulated hookup*wire, strip the ends 5/16", ponnect

one end of each as follows: 4
42, () Connect a 2" green lead to pin U4 of XV1 (8).
~~h3, () Connect s 2" black lead to pin 7T of XV1 (s).
~4h . () Connect a 2 1/2" red lead to pin 5 of XV1 (8).
45, () Twist the blue and yellow leads (near C4) together two complete turns, twist red
and green leads (near C5) together two complete turns.
v 46, ( ) Attach the 2" 6-32 screws to the VFO coil L1 (shown in Figure U) inserting the
' screws in the coil form from the side opposite the terminals so the following
hardware sequence results: 2" screw head, shakeproof washer, coil form walls,
7/16" fiber shoulder washer (shoulder toward the coil form), 6-32 nut. Tighten
the nutg securely but do not turn the nut as far as possible with pliers or a
wrench as the form can be broken with such treatment. Place another nut on
each screw and turn the nuts down tight to jam the securing nut
» 47, (V) Turn another 6-32 nut on each mounting screw of Al until 5/16" of screw thread

projects beyond the nut. Mount the coil on top of CH7 (See Figure T) in the
holes above BKT9 and BKT1ll. The gpace wound coil shonld be above Cl2, toward

the front edge of CH7Y. Secure each of the mounting screws of Ll and the brackets
of Cl1 to CH7 with # shakeproof washers and 6-32 nuts.

- 16 -



M. h8

49, *

¢ 50.
v 51,

» 52.

» 53,

' 55.

v 56.

(ij Connect the tinned #20 lead from terminal.A of CH7 to terminal 4 of L1 (S).

Connect the green lead emerging thru the hole near terminal B of CHT7 to terminal
3 of L1 (N8). . L o _

.(ij Connect the tinned_#EO lead from terminal C of CHT to terminal 2 of Ll (8).

(mﬁfﬁ;onnect the yellow lead emergimg thru the hole near 06 to, terminal l of L1 (S)

L)//;ut the leads of C1l0, 47 mmf N220 ceramic tubular capacitor (yellOWAyellow-
violet-black-orange) one to 5/8", the other to 1 1/8". Bend a right angle 3/16"
from the end of each lead. Connect the short lead to terminal 3 of L1 (8).

Place the- end of the longer lead in the screw‘head slot of terminal B of CHT (S)
€10 should be parallel to the axis of Ll, spaced 1/16" from the form,'betwean
the coil'windings

pdf Cut the leads of Cl6 91 mmf HOSO tubular ceramic capacitor (red-white-brown-

' black-orange), one to 5/8" the other to 1". Connect the 5/8" lead to terminal 1
of L1 (8). Adjust the position of C16 so that it is parallel to the axis of

Il and connect the 1" lead to the #16 ground.wire at the point where a line
between terminals b and E of CHY would cCross the:#l6'wire (8).

(vﬁ’#gut one lead of C18, h3 mmf NPO ceranic capacitor (black-yellow—orange;black-
orange) and one lead of R2, 56 ohms 1/2 watt resistor, both to 3/8" long.
Hook these ends together and solder (S). Conneet the remaining lead of ClB
to terminal 2 of swl (8). Bend the assembly over toward TSass. |

48

_( Mount the VFO in position as shown in Figure V, secure it to the chassls using

1/4" 6-32 binding head BCTews and.shakeproof'washers.

(h&“ Connect the remsining lead of R2 (see operation M5k) to terminal 1 of XV1 (8).
 Leave enough slack to clear other components.

Connect the leads“between the VFO and main chassis as follows:

ST,
v 58.

v 09 .

. 60,
v 61.

 62.

(VY Connect the red (twisted) lead to termimal 1 of SWL (8).

"(“7fﬂ00mmect the green lead (from 03) to terminal 12 of SWl (8).

(“7’#60nnect the black lead (from c4) to terminal 11 of SWL (s)
Cvff#COnnect the blue (twisted) lead to terminal 3 of SWlL (8).
(bﬁfﬁbonneet the green (twiated) lead to terminal 5 of SW1 (S)

(Vﬁ#fbonnect the yelIOW'(twisted) lead to terminal T of SWl-(S).
' *??’

- Make the fellowing connections from sockets XV1 and XV2 to terminal strip'TS39'

' 63.

‘ 6h,

« 65.

. 66,
o 67.

7-56

Nid
3 CQBnect'remainingjlea& of R3, lBKWohms 2*watt’resistor_to terminal 6 oszS38_(S).

(WY~ Connect the red lead to terminal 1 of L17 (8).
(¥ Connect the black lead to terminal 3 of TS38 (8).
(p}“”EZnnect the green lead to terminal 4 of TS38 (8). _

(u&ffgonnect the-#l@tinned‘lead'té the outside ground solder lug of T838 (S).

- 17‘f-



rﬁ
iy

~ 10.

e 11.

- 13.

.-‘ 17'

. 18.

*19.

« 20.

A Connect the remaining lead of Rl,lOOKiohms 1/2 watt resistor, to terminal 1

of ng?(s)

( Connoct R25, 1 meg 1/2'watt reaiator between pin 2 of XV12 (NS) andjpin 4 of
Xviz (8). -

fvﬁ/PConnoct 077, 300 mmf 20% tolerance mica capacitor one load to pin 2 of XV12,
the other lead to ground lug adjacent to pin 3 of XV12 (8).

(vfffaonnect R29, 680 ohms 1/2 watt resistor, between pin 8 of XV12 (N8) and the
ground lug adjacent to pin 6 of XV12 (S).

. (LJ/onnnect R3l, 220K ohms 1/2 watt resistor, botween pin 5 of XV13 (N§) and the

ground lug nearest pin T of XV13 (Ns).

-

(uJ//;onnect R32, 270K ohms 1/2 watt resistor, between pin 1 of XV13 (NS) and the
ground lug nearest pin T of XVi3 (NS) -

' wff/oonnect a 3 3/4" red;plaatic insulated lead'between terminal 2 of TS20 fNS) and

terminal 7 of T820 (NS).

(t)//aonnect a 2 1/2" red.plastic insulated lead'between terminal 1 of TS20 (NS) and

terminal 4 of TS20 (NS)

- (VG//oonneet one lead of ¢80, 200  mmf 20% mica capacitor, to terminal 3 of TS20 (NS)

the other lead to tha ground.lug of PS20 nearest tarminal l (ns).

- (b4//Connect one lead of €95, 1000 mmf 2% silver mica capacitor, to terminal 10 of

TS20 (HS), the other lead to the ground lug of TS20 nearest terminal 11 (NS).

(“7,’Mount L45, the audio raactor, as shown in Figure AA. Use hardware sequence C.

(Vj/FCut one lead of L45 to appropriate length tin*with aoldor and connect to
terminal 10 of T320 (Ns). _

(uaff;rim the remaining lead of L45 to length, tin and.connect to pin 6 of XV1ik (S)

(Uﬁ/fﬁount T3, ‘modulation transformer markediP2998 as shown in.Figura AA Use four
3/8" 10- 32 screws, #10 shakeproof washers and 10- 32 hex nuts. _

L?//Eonnoct one lead of C79, .0l mfd 600V ceramic disc oapacitor, to pin 1 of XV12
(NS) the other lead to terminal 3 of TS20 (8). _

(fofoomnect R26, LTK ohms 1/2'watt resistor, between pin 1 of xv12 (8) and terminal
of TS20 (NS) . |

Connect R30, h?Kiohms 1/2 watt resistor, betveen pin 6 of Xvi2 (NS) and
terminal 5 of TS20 (NS). . s

”4//Connect one lead of R33, 330K ohms 1/2'watt resistor, to pin 6 of XV13 (8). Pass
the other lead thru pin 7 of XV13 to pin 2 of XV13. Solder at both pins.

A

Connect R53, 220K ohms l/elwatt resistor, between terminal 1 of T820 (S) and
erminal 2 of TS20 (NS). . . -/

terminal 5 of TS20 (NS).
Connect the lead from the ground end (black band) of 078 .1 mfd. 400 volt

capacitor to the ground lug on the end of TS820 nearest terminal 1 (8). Connaot
the other lead to terminal 4 of T520 (8). . .

- 18 -

(ud/fConnectR52 h?Kiohma 1/2 watt resistor between terminal 2 of TSQO (S) and
(



N. 21u o(bd/{Conneot the lead from the ground.end (blaok'band) of €82, .1 mfd 400 volt

. 22.

- 23.

~25.

*26.
« 27.
o 28.
+ 29,

» 30

capacitor to the ground lug on the end of TS20 nearest terminal 11 (8).
Connect the other lead to terminal 5 of TS20 (S).

(ﬂﬁfféonnect one lead of c8h, .01 mfd 600V ceramic disc capecitor to pin 1 of XV13
(s), the other lead to torminsl 10 of TS20 (8).

1/1' Connect R35, 47K ohms 1/2 watt resistor, between terminal T of TS20 (S) and
terminal 11 of TS20 (NS). |

(b)”COnnectR36 10K ohms 1/2 watt rssistor*betwson terminal 11 of TS20 (NS) and
pin 1 offXVlh ().

(Vfg Connect the lead from the ground end (black band) of 085, .1 mfd 400 volt
capacitor to the ground lug adjacent to torminal 7T of XV13 (S), connect the
other lead to terminal 11 of T820 (8). - .

Ll

(L}f“oonnect one lead of C90, .01 mfd. 600V ceramic disc capacitor to pin 5 of XVih

Vﬂf/LS), the other lead to pin 7 of XV15 (NS). - o .
( Connect one lead of 083, .0l mfd 600 volt ceramic disc ospacitor to pin 6 of

Xv12 (8), the other lead to pin 5 of XV13 (S).

(vf//;onnect one lead of C94, 1000 mmf 2% silver mica oapaoitor to pin 6 of XVlh
( ), the other lead to the ground.lug of.XV15 adjacent to pin (8).

( Conneot'th 2200 ohms 1/2 watt rosistor between pin T of‘XVlh (8) snd.the
ground lug adjaoont to pin 7 (s). .

(PffxéonnectR37, 100K ohms 1/2 watt rosistor-botweonjpin 3 of'XVlh (8) and pin 6
| of'XVlh (NS). .

Using short lengths of black #20 plastio insulated hookup wire, make tho following Jumper
oonnectlons on XV15.

331

(pJ’/bonnect pin 1 of'XVl5 (Ns) to pin 6 of‘IVlS (S)

13l,a.(v7/fConnect al 3/h" lead from terminal 1 of Bah (s) to the nesrest ground lug of

XV15 (8). | SRR
(V1f£Connoot pin 2 of XV15 (HS) to'pinf7.of,kV15 (s).'
( Connéct pin 3 of XV15 (NS) to pin 8 of.xv15 (ss)

(vﬁﬁWConnoct Rk3, 150K ohms 1/2 watt resistor bstween pin 2 of XV15 (S) mnd ths
ground lug adjacent to pin 1 of XV15 (S) - C

* (LJ/fConnoot Bh5, 820 ohms 1/2 watt rosistor'bstweon.pin 8 of XV15 (S) and the

ground lug adjecent to pin 8 (8).

(uﬁffConneot the positive ternminal of 099, 10 mfd. 25 volt olectrolytic capacitor
to pin 3 of XV15 (8). Conneot the negative lead to the ground lug adjaoent
to pin 8 of XV16 (8). _

(“f/1Mount Th the 4driver transformer markod P3069 as shown in Figuro X use hsr&ware,
sequence C. ﬁ .

(vﬂszoute the red lead of Tk along-tho“;iriog harness to pin 3 of XV20 (KS).

- 19 .



(vdf Connect the blue lead of T4 to pin 1 of XV15 (8).
Vfﬁ Connect the yellow lead of T4 to terminal 3 of Tg27 (NS),
t&/fCOnnect the black lead of Th to terminal 2 of TS27 (8).

fofConnect the green lead of Th to terminal 1 of TS2T (NS)

( Connect R4T, 100 ohms 1/2 watt resistor between terminal 1 of TS27 (S) and pin
5 of XV1T (S). |

( Connect R46, 100 ohms 1/2 watt resistor between terminal 3 of TS27 (S) and pin
| 5 of XV16 (s) _

(Pferanect R59, 250 ma meter shunt between pin 8 of XV17 (8) and pin 1 of XV1T7 (8).
(LY" Connect the yellow lead of the modulation transformer to terminal 6 of TS25 (8).

()" Connect the red-yellow lead of the modulation transformer to terminalﬁgiof 525
(NS).

(ud/#Connect the green lead of the modulation transformer to terminal’sfof TS25 (S).

(vﬁfﬂConnect the green—yellOW'lead.of the modulation transformer to terminal(grof

78525 (NS).

(“7’W60nnect the red lead of the modulation transformer to terminal{E}of TS25 (8).

(")/ Connect the brown lead of the modulation transformer to termiml 2 of TS25 (NS).

(“7’fgbnnect the blue lead of the modulation transformer to terminal 1 of T825 (iN:,.

(bﬁ’féut two pieces of Wi6 high voltage wire, each 5 1/2" long. Strip 5/16" of
insulation from each end of both leads and tin with solder. Connect one lead
to terminal 2 of T625 (8). Connect the other lead to terminal 1 of TS25 (8).

Insert the leads into the grommet G6.

(Vf/fmount T2, the low voltage power transformer marked P3068 as shown in Figure AA.
The'brown, green gnd yellow leads emerge thru the hole nearest the center of the

chassis. Secure the transformer with 3/8" 10-32 screws, shakeproof washers, and
10-32 nuts. Place a #10 golder terminal under the mounting nut nearest the
center of the chassis.

(LJ/fRouta one of the red leads of T2 along the wiring harness to pin 4 of XV20 (s).
Ofﬂfﬁoute the other red lead of T2 along the wiring harness to pin 6 of XV20 (8).

(v)" Route one blue lead of T2 along the harness to pin 1 of XV2l (S)
yd’#ﬁoute the other blue lead of T2 along the harness to pin 8 of XV21 (S).

:j::COHnect the redpyellow lead gf T2 to the ground lug of XV21 adjacent to pin 1 (8]
(*) Route one black lead of T2 along the rear of the chassis to terminal 1 of FH1 (S)

(“7' Route the other black lead of T2 along the rear of the chassis to terminal 2 of
TS17 (8).

(\//Ccmnect the "shortest yellow lead of T2 to pin 8 of XV2O (8).

( Connect the longer yellow lead of T2 to pin 2 of XV20 (3). (Route around the

socket past pin 8.)

- 20 -



N. 6k,

' 66.

1671&-

' 68,

.‘72¢

. T3,

+ 80.

81.
82.

7/56

, (uﬂffPass one lead of 072

(VT//Connect one brown lead of T2 to -terminal 1 of TS19 (S).

.ﬂ(vk/xCOnnect the remaining'brown lead of T2 to terminal 2 of TS19 (S).

(bﬁffbonnect the short green lead of T2 to the ground terminsl under one of the
mounting screws of T2 (S)

(- Connect the longer green 1ead of T2 to terminal 1 of TSlB (s).

‘(“7#fﬂount Lk, the low*voltage choke on the ingide of chassisuend.between TS82'7 and

TS32,'with the leads toward the inside of the chassis. U'e hardware sequence C.

b&’fgoute one lead of Ll along the harness and connect to pin 3 of XV20 (S).

. (vﬁf Route the other lead of L4k along the harness and connect to pin 8 of XV20 (N8).

u&ffﬁend one lead of R50, 1000 ohms 2 watt resistor at right angles near the end of
the resistor body. 3/8" from this bend, make another right angle bend. Pags
this lead thru.pin h of XV21 to pin 5 of XV21. Solder at pin 4 and 5 both (8).
Connect the other lead to pin 6 of Xval (HS)

(07/#Connect one lead of 063, ,005 mfd. ceramic disc capacitor to terminal 2 of Jl
(8), the other lead to the ground.lug of TE32 (s).

(Vfr Connect one lead of €62, .005 mfd ceramic disc eapacitor to terminal 1 of Jl
(8), the other lead to terminal 2 of’TS32 (NS). .

_ Pﬁffaonnect RQh 4700 ohms 1/2 watt resistor between terminal 1 of TS32 (8) and

terminal 2 of TS32 (S)

.005 mfd. ceramic disc capacito} thru terminal 2 0f J2
to terminal 1 of J2. Solder at both terminals. Connect-the other lead of CT2
to terminal 3 of J2 (NS). | '

.foff;onnect one lead of L18, L.7 microhenry insulated.choke, to terminal 3 of J2

(8), the other lead to terminal 3 of TS32 (s)

- - Mount the microphone shield.SEh over Jl and J2 using four*#h self tapping

SCI'eéWs .

(bﬁdfﬂbunt‘R22 @5K ohms 25 watt wire wound adjustable resistor as shown in Figure G.
Use hardware sequence C. _

*f(Vﬁ/stingblack#EO hookup wire, connect the terminal of R22 (S) nearest to SHh,

to the ground lug on the mounting foot of C93 (S).

Q/‘f To the adjustable tap of R22 nearest the terminal Just cannected, connect

harness lead 21B brown (8).
(bJKﬁTo the remaining adjustable tap of R22, connect harness lead 22A gray (S).

(1Y To the terminal ofiR22 nearest Lil, connect one lead.of 323, 9K ohms 7 watt
' resistor (8). ~ Connect the other lead of R23 to pin 6 of XV21 (s)

(»5”'Cut eight pleces of-#la formex wire 28 1/2" long. Strip 3/8" of insulation off
- each end, Straighten the wires by drawing them thru the fingers. Using the
dowel furnished for this purpose, wind eight close wound coils each with 19
turns. Bend the ends of the coils leads at right angles to form terminals.

Tin the ends with solder and make the following connections.

- 21 -



~ 99.
+100.

* 101,

+ 102.
v 103.
10k,
x 105,

« 106.

(»&”“Connect'Lea between terminal 1 of TS33 (S) and pin 8 of J8 (8).
(.Y Connect L21 between pin 1 of J8 (S) and terminal 2 of TS33 (§).
(;)’féonnect L22 between pin 2 of 38 (S) and terminal 3 of TS33 (S).
(uﬁ//;onnect 123 between pin 3 of J8 (S) and terminal 4 of TS33 (8).
(V7/f60nnect 127 between pin 7 of J8 (S) and terminal 1 of TS18 (8).
(u&”fCOnneet L26betweenppin 6 of J8 (8) and terminal 2 of TSiB (8).
(L%/'Connget 125 between pin 5 of JB (S) and terminal 3 of TS18 (8).
(baffconnecf Lahbetween.pin L of J8,(s) and terminal 4 of T318 (8).

(hﬁﬂ{Whila the formex insulation of the coils Just installed is quite good, adjust
the positions slightly so that the coils are not in contact with one another.

- (b&/faonnect one lead of CT70, .005 mfd ceramie disc capacitof to terminal 1 of TS16

(NS) the other lead to the ground lug of TS16 adjacent té.terminal 1 (8).

(LiffConneet one lead of (68, 005.mfd ceramic disc capac1t0r, to terminal 2 of
T816 (NS), the other lead to the ground lug of TS16 adjacent to terminal 3 (NS).

(bf/fbonnect one lead of C69, .005 mfd ceramic dise eapacitor to terminal 3 of TS16
(NS) the other lead to the ground lug of TS16. adjacent to terminal 3 (8).

Cvfﬂﬂﬁonnect one lead of CTl, .005 mfd.ceramic disc capacitor to terminal 1 of TS15
(NS), the other lead to the ground lug of TS15 adjaeent to terminal 1 (8).

vﬁ/fbonnect C66, .005 mfd ceramic disc eapacitor, one lead to terminal 2 of TS15
(NS), the other lead to the ground lug of TSl5 adjacent to terminal 3 of TS15

(NS).

hﬁ//bonnect one lead of C67, .005 mfd capacitor to terminal 3 of TS15 (NS) the
other lead to the ground lug of IS15 adjacent to terminal 3 (8). -

(L)/(Using-#QO'black'wire, connect terminal 1 of Jk (8) te terminal 2 of TS15 (NS)
(L%f”Using-#20'b1ackaw1re, connect terminal 2 of J4 (8) to terminal 1 of TS15 (ns)

(yﬁ/fStrip 5/16" off the ends of the line cord and tin'w1th solder. Push the ends
thru the grommet G7, tie an overhand knot about 1 1/2" from the end. Pull the
leads apart, connect one to terminal 2 of TS15, the other to terminal 3 of TS15
(N8).

.(*J//;ake gsix additional coils as in operation N. 83. These are L3l thru.L36

(Lﬁ/fConnect L35'betwean terminal 1 of T317 (S) and terminal 1 of T816 (W8).
(Lﬁ ‘Connect L33 between terminal 2 of TSlT (8) and terminal 2 of T816 (Ns).
(.Y Connect L3k between tarminal 3 of Toif (8) and terminal 3 of Ts16 (NS).

(J/ Connect L36 between terminal 1 of T816 (S) and terminal l of TSlS (S)

11074//23‘0nnect L3l between terminal 2 of TSl6 {(8) and terminal 2 of T815 (S)

- 22 .



N.108. rr(bﬁ’/;onnect L32’betwcen terminal 3 of T816 (8) and terminal 3 of TSl5 (s)

109. * (07//;onnect 8 2 1/2" blue plastic inculatcd lead'bctwcen terminal 2 of TSl3 (NS)
and terminal 1 of R13 (8). |
| @cccz'

*110. bewwgonnect a 3 l/h" e '. tic insulated lead between pin 7 of XVB (NS) and
- terminal 2 of R13 (8). o | - o

' 111. (bﬁfﬁflace €100, 1 mfd 400 volt tubular capacitor against the side of TS13 toward
. XVT and connect the lead emerging from the ground end (black band) of Cl00 to

the ground lug adjacent tc terminal b of TSl3 (NS) Connect the other lead to
terminal 3 -of Rl3 (NS). - . |

¢ 112, (u%’#bonncct R14, HT0K ohms 1/2 watt resistor betwccn tcrminal 3 of R13 (S) and
- terminal 1 of TS13 (s) . e .

*113. @w7’f00nnect one lead of 051 Oos'mfd ceramic disc capacitor, to'pin 7 of XV8 (8),
- R the other lead to the center chicld of XV8 (S) b&fr‘ E? -

« 11k, gJ’ﬁCOHnect one lcad of C52, .005 mfd ccramic disc capacitor, to pin 3 cf'XVB (8),

S the othcr lead to pin k& cfiXVB (s) | . o
©115. (*J Connect one lead of 053, 005 mfd ceramic disc capacitor, to pin 6 ofﬁXVB (S),
. /164 A the other lead to the ground terminal of TS1l3 adjacent to terminal k £&89.C NS

. o e O b gl YN s Sy g Sapac ter Yo denmimn 2 SR TS 1T (N
v 116.  ( Connect R57, 5, ohms 5%—resistor between fcrmfhal 2 of TS13 (NS) and terminal
S 4 of TSl3 (S) | o - - - -

v 117, (fobeunt thc’l/z" h"_ceramic pcst insulator E15 centered among sockctc XV5, XV6
| and XV7 as shcwn.cn Figure V. Mount with a 3/8" 8- 32 gcrew and #3 chakeprccf
washcr R

In the follcwing operations using #16 wire to connect various terminals of KV5,'XV6 and
XVT form both the wire lead and gocket terminals as nccessary in crdcr tO'make the con-

nection. Rcfer to Figurc Y.

*118. (Vﬁf Pass a'#16 lcad thru the holes of pins L4 and 8 of XV5 nearest the socket bcdy
4 and connect to the ground lug adjacent to pin 8 (S) ‘Also solder at pin k.

\ 119.-(“1’}Repeat the same opcration onZXV6
«120, “7/<;epcat the same cpcraticn on.XV7

v121, ‘(bﬂfform 8 piece of-#16'wirc and,pass it thru,pins 1, 6, 7 and 8 cf‘XVS Solder
at each pin except pin 1. o

N l22, (uﬁ//cheat thc same cperaticn on'XV6
« 123. ‘G,J’fﬁepcat the same operation on XVT

¢« 124, (bqfﬂacnnect one lead ofC36 005 mfd.ceramic disc capacitor to pin l of XV5 (S),
the othcr lcad.tc pin 2 cf'XVS (s). |

* 125, (ijMEOnnect one lcad.of chg, oos mfd ceramie.disc capacitor to pin 1 of xv6 (8),
| ' the other lead tc-pin 2 of XV6 (S) .

L

v 126, ( Ccnncct one lcad of €50, 005 mfd ccramic capacitor tc pin l of XVT (S), the
other lead to pin 2 of XVT (S) . | | _

- 23 -



v NO127. (V7/JForm a Jumper of #16 wire to cdnnect pin 3 of XV5 to pin 3 of XV7. This lead . .
should be formed so that it clears t%g other socket contacts by 1/8" and should
~ have a bend in the center so that the wire passes over the point midway between

sockets XV5, XV6 and XV7. ©See Figure Z. ©Solder at both ends.

©128. (ﬁi/'Fdrm«a lead of #16 wire and connect between pin 3 of XV6 (S) and the center of
the wire installed in the previous operation (8). '

©129. (.Y Connect the harness lead UhA, red-white, to the junction of these wires (NS).

e 130. (¥) Connect one lead of ChO, .00l mfd. 1.5 KV ceramic disc capacitor to the junction
of the wires previously installed (S), the other lead to the ground lug adjacent
to pin 8 of gsocket XV6 (8). | '

v 131. (bJ//forma jumper of #16 wire to connect pin 5 of XV5 to pin 5 of]XV7. _This lead
should be formed so that it clears the set of leads previously connected to the
#3 pins of the various sockets, by 3/16" to 1/4", This lead too should have a
bend so that it passes over the center midway between sockets XV5, XV6 and XVT,
see Figure Z. Solder at both ends. ' |

tl3é. (b)//Forma leéd of#l63wire and connect between pin 5 of XV6 (S)_and the center of
the wire installed in the previous operation (8).

1'133Lh(“7/%;0pnect one lead of LT, 2.4 mh to the,junction of the wireé Jnst"installed (NS)
connect the other lead to terminal 2 of TS13 (8). | |

v 13h. G#7f1Parallel_C97 and C96, 25 mmf 5% silver mica capacitors, by twisting the leads
together for the full length of the leads. Connect one end to terminal 3 of -
L6B near the end of the coil (NS), the other end.to the center conneetion of

the wires previously installed connecting pins 5 of XVB,'XY6, and XV7 together

(s).

»135. (bﬁffﬁsing-#l6'bare'wire, connect pins 5 and 7 of J7 together (S) and connect to
the ground lug of XV3 adjacent to pin § (8). '

«136. () Connect one lead of C35, .00l mfd silver mica capacitor, to terminal 1 of SW3A
_ (NS), connect the other lead to the ground lug under L6A mounting nut (8). |

| P . - |
«137. (“7H Install insulating tubing on each lead of L4O, 2.4 mh RF choke. . Connect one

lead of L4O to terminal 1 of SW3A (S), comnect the other lead to terminal 1
of TS10 (NS). | - '

«138. OHTJWUsing stripped #20 wire, connect together terminals 8 (8), 9 (S) and 10 (NS)
of SW3A. _ - e

« 139. (Pffﬂéonnect one lead of L15, 2.4 mh RF choke, to terminal 7 of SW3A (8), the other
lead to terminal 10 of SW3A (S). % . - '

s 140. (bﬁ/fCOnnact one lead of CT75, 10 mmf 5% silver mica capacitor, to terminal 3 of TS10 _
(NS), the other lead to pin 1 of XVi (8). : |

ok |
= F

e 141. (&ﬁffcbnnect one lead of 076,';00 mmf 5% silver mica capacitor;~tb terminai 3 of
TS10 (NS), the other lead to the ground lug adjacent to terminal 6 of TS1O (NS).

« 142, (‘TffCOHnect L41, 52 mierohenry RF choke (green), between terminal 1 of TS10 (8)
and terminal 3 of TS10 (S). Choke should be on front side of TS10 to keep it
clear of shield to be installed later. ' o -

e 143, (ij.COHnect R60, 470 ohms 1/2 watt resistor, between terminals 2 of XVh (NS) and
terminal 5 of XVh (NS). ' '
- 2 -



N.1hk,

» 149,
* 150.

6151,

v 152,

$153ﬂ
*» 15k,

v 155,

-;156;
*157.

- 153.

v*159.

« 160,

' 161.

¢ 162,

» 163.

afx%’faonnect one lead of C3l, .005 mfd ceramic disc capacitor, to pin 3 of XVk (8)
the other lead to pin 4 of XVh (8).

e (LY Connect one lead of-c33, 005 mfd ceramic disc capacitor, to pin 5 of XVh (8)

the other lead to pin 6 of XVk (8).

(pﬁfﬁbonnect'one lead of C34. .005 mfd ceramic disc capacitor, to pin 7 of XVh (Ns)
~ the other lead to the ground lug of XV4 adjacent to pin 8 (S).

lf7f Connectiﬂ§5, 2, 2 ohms 5%-reaistor,'botwcen pin 2 of Xvh (8) and pin 7 of XVh (8).

(Laf”oonnect R9, 15K ohms 1/2 watt resistor, between terminal 5 of 7310 (8) and
terminal 6 of T510 (NS). -

.

Q/J/fConnect one lead of 088 ,005 mfd ceramic disc capacitor, to terminal 6 of TS0
- (NS), the other lead to the ground lug adjacent to terminal 6 of TS10 (S).

(LY Connect the ground lead of c89, .1 mfd 40O volt capacitor, to the ground lug
' adgacent to pin 6 of Xvh (S), the other lead to terminal 6 of TS10 (NS).

/{, Connect R38, 22K ohms 1/2 watt resistor between pin 1 of XV1l (S) and the
ground lug adjacent to pin 3 of XV11l (8).

(l&”fgonnect one lead of €28, .005 mfd ceramic disc capacitor, to pin 6 of Xvll (S) |
' the other lead to pin 5 of XV1l (8). S

(LJ//;onnect R2, U4TK ohms 1 watt resistor, between pin T of XVll (S) and tarminal 3
of R39 (NS). _ o

(Vf/fConnect Ril, 18K ohms 2 watt resistor between pin 8 of XV1l (NS) and terminal 3
of R39 (8).

(bﬁ//bonnect a short length ofu#QO plastic insulated'wirc‘between pin 8 of XVll ()
- and pin 3 of XV11 (8).

p&fosingbare#QO'wire, connect terminal 1 of B39 (S) to the ground.terminal
gdjacent to pin 3 of XV3 (S)

( Connect one lead of C27, .005 mfd ceramic disc capacitor, to pin 3 of XV3, the"
.other lead to the ground lug adjacent to pin 1 of XV3 (NS). |

(‘5/ Connect RS, 68K ohms 1 watt resistor between pin 6 of XV1l (S) and pin 3 of
XV3 (NS). .

(UJ/ Connect R4O, 1 megohm 1/2 watt reaistor'betwean terminal 2 of R39 (S) and pin 2 ,
of XV11l (S) _ | | |

(Qfé;Connect one lead of C25, .005 mfd ceramic disc capacitor, to pin h of Xv3 (S),
the other lead to pin 5 of XV3 (8). - .

(¥] Connect R1l, 33K ohms 1/2 watt resistor'between pin 9 of;XV3 (S) and the ground
lug adjacent to pin 1 of XV3 (s)

( Connect R6, 470 ohmc 1/2'watt reaistor betwecn pin 1 of'XV3 (NS) and terminal

Ld//}/6frs6 (NS).
( Connect one lead of C87, .005 mfd ceramic disc capacitor to pin 1 of xvs (s),
the other lead to terminal 3 of TS6 (NS). R

- 25 -



» N.16k,
* 165.
* 166.
*167.
*168.

* 169,

*170.

«1T1.

.172.
- 173,
* 1Th.
* 175.

v 176.

Y

»178.

* 1T79.

. 180.

(Lk/fgonnect one lead of 119, 200 microhenry RF choke (rea), +to terminal 4 of TS6 .
(s), the other lead to terminal T of Ts6 (8). | :

(LJ’/ConnectoneJﬁad of L20, 125 microhenry choke (black) to terminal 2 of T86 (8),
the other lead to terminal 5 of Ts6 (8). _

~

(L)//!onnect one lead of C22, 300 mmf mica capacitor, to terminal 6 (8) of TS6, the
l./{/’i:nther lead to terminal 8 of TS6 (S). - .
(

Connect one lead of c2h, 200 mmf miea capacitor, to terminal 3 of 36 (NS), the
other lead to pin 8 of J7 (N8). (Route per Fig. AB. ).

(./)/ Connect one lead of L4, 2.4t microhenry RF choke, to terminal 3 of TS6 (S), the
/other lead to pin 8 of JT (NS). (Route per Fig. AB.).

RIS~ : o
Connect R56, 2.2 ohms 5% resistor between pin h of J7 (NS)-and pin 7 of J7 (8).

)
(vg/sting stripped #20 wire connect a Jumper between pin 4 of J7 (N8) and pin 8 of
J7 (8). |

(LJ//Eonnect one lead of €30, .005 mfd ceramic disc capacitor to'pin k of J7 (8),
the other lead to pin 5 of J7 (8). ' .

( Connect one lead of C23, 25 mmf 5% silver mica capacitor, to terminals 3 (NS)
and 4 of w2 (8), the other lead to terminal T of 8W2 (S). -

( Connect R7, 1 megohm 1/2 watt resistor between terminal 3 of BWE (8), and
terminal 10 of SW2 (8). -

(LY Connect a 3 1/2" red plastic lead between terminal 1 of TSl (NS), and pin 3 of
Xvio (8). _ |

(LJ/MConnBct'a 4" black plastic lead between terminal 5 of TS1 . (NS) and the ground
- lug adjacent to pin 5 of XV10 (8). o -

(LJ/fPlace R19, 15K ohms 10 watt resistor, against the chagsis on the side of TSl
toward the rear of the chassis. (It may not touch any of the plastic leads. )
Connect one resistor lead to terminal 1 of TS1 (Ns), the other lead to terminal

6 (8). |

(Y Connect R20, 18K ohms 2 watt resistor between terminal 1 of TSl (S) and
terminal 5 of T8l (8). _ -

(&5€/Eefore mounting Swk, make the following Jjumper connections. Orient the switech

as shown in Figure AD. Use #20 black insulated wire, bare wire 1f the lugs
are adjacent. |
o s&. Jumper terminal 6 of SWhA (NS) to terminal 7 of swha (S).
+op. Jumper terminal 11 of swka (NS) to terminel 12 of SWhA (8).
+ 1&. Jumper terminal 8 of SWhA (8) to terminal 9 of SWhA (NS).
«\@ Jumper terminal 9 of swha (8) to terminal 7 of SW4B (N8).
eie.” Jumper terminal 2 of SW4B (S) to terminal h of SWLB (NS).
.&{: Jumper terminael 6 of SWiB (NS) to terminal 8 of SWHB_(S),

G,inMOunt switeh SWh as shown in Figure 3, oriented as in AD using hardware sequence
G. |

Q,Jﬂ Connect the following harness leads to SWhs
+4. U43B, blue-orange, to terminal 6 of SWhA (NS).
. 56B, blue-orange, to terminal 6 of SWhA (8).

- 26 -



«181.

o 182,

¢ 183,

« 184 .

» 185,

7-56

#y,6., LhB, red-white, to terminal 5 of SWhA (8).

» L&, 53B, blue-yellow, to terminal 3 of SWLA (8).
., L&, 25B, orange, to terminal 2 of SWhA (S).
2 62B, black, to terminal 11 of SWhA (S).

v g&—65B, blue, to terminal 1 of SWhA (NS).

(L) Connect & 3 1/2" black wire from terminal 6 of SWiB (§) to pin 2 of XVS (8).

(¢4 Connect the following harness leads to SWh:
. 6. 60B, gray, to terminal T of SWiB (8).
v 2o~ 61B, red, to terminal 5 of SWhB (S).
oLe, 64B, violet, to terminal 4 of SWhB (8).
vid.-26B, yellow, to terminal 1 of SW4B (8).

(“7H#E;£neét a 3 1/2" orange -wire from terminal 1 of SWhA (s) to terminal 10 of

8W2 (s). '

(uf“féonnect a 1 1/2" yellow lead from terminal 9 of Swhk¢ (8) to pin 8 of XVh (8).

(t&/fgﬁnnectonelead of €29, 50 mmf 5% silver mica capacitor to terminal 1 of L5
- (s), pass the other lead thru terminal 10 of SWhC to terminal 11 of SWhC. Solder
at terminal 11 only. _

(y&’#bonneet R10 and R54, both 100 ohm 2 watt resistors in parallel. Connect one end
of the parallel combination to pin 4 of XV1l (8), connect the other end %o
terminal 12 of SW4C (8). -

cfjff;;;neét one lead of ClO0L 100 mmf 5% gilver mica capacitor, to terminal 12 of

swhc (8), connect the other lead to terminal 4 of SWhC (N8).

| (bﬁﬂﬁgﬁnneet L14, 2.4 millihenry choke, between terminal 6 of TS10 (S), and terminal

9 of swhkc (8). ;

( Mount Ll1l, the plate choke, on top of the chassis as shown in Figure.AA; Place

a #10 solder terminal between the ceramic core of the choke and a #10 shakeproof
- washer next to the chassis, gsecure with a 3/8" 8-32 screw and shakeproof washer.
" Turn L1l so the bottom terminal points toward the rear of the chassis, the #10

oq//gpider terminal pointing away from gocket XVT. |
(¢//' Connect one lead.of*GhT; .01 mfd 1500 volt ceramic disc capaeitor to terminal 1

(terminal nesrest the chassis) of L1l (NS), connect the other lead to the
ground lug under L11'(NS). - _ -

( Connect Ch8, .01 mfd 1500 volt ceramic diée capacitor, one lead to terminal 2
" of L1l (next to terminal 1 ) (NS), connect the other lead to the ground lug
- ynder 111 (S8). S - | _ |

(& Connect L12, 4.7 microhenry choke (appears similar to a 1 watt resistor color

coded yellow, violet, silver) between terminal 1 of L1l (NS) end terminal 2 of
L1l (8). .

(yJ/ggqnneet harness 1&3& 295, violet, to terminal 1 of L11 (8).
(j::;;o$ition Ch7 and Ch8 so their cases do not touch the chassis.
(

Connect the #16 lead from terminal 3 of L6B (passing thru the hole in the
chassis) to the nearest stator terminal of CT7 (8). AdJjust the position of the
wire so it clears the hole nicely. » - |

- 27 -



« 0. 8.

10.

- 11.

¢ 12.

s 13.

* 1k,

« 15.

ki

W)// Connect a 4" black #20 lead to the rotor lug of ¢7 (8), pass it thru the
same hole in the cahssis as the stator lead, connect to the ground lug on
XVh adjacent to pin 1 (s). Adjust position so it clears the stator lead as

L

ch as possible.

(LJ//iZnnect the post E15 (located on top of the chassis mi&way'betweenTXVS,”6'énd
7) to the plate choke L1l in the following manner. Place 4 #10 solder lugs on
a 3/8" 8-32 round head screw, place one end of E18 (2 3/4" x 1/2" silver plated
strap) over the screw and tighten into E15 (the post). Place a #10 shakeproof
vasher over a 3/8" 8-32 mcrew, place L bracket BKT1A (3/4" x 3/4" right angle
bracket) over the screw. Tighten the screw into L1l with the bracket pointing

D .

" Mount C37, 2,000 mmf 1.5 KV capacitor to the L bracket Just mounﬁed]pn L1l
using a 1/4" 6-32 binding head screw and shakeproof washer. Adjust the position
of the bracket so the capacitor points toward the rear of the chassis.

(

Gﬁffférepare to mount Ch2, 600,900,1200 mmf three section mica capacitor underneath
the chasgsis in the hole opposite SW3B and opposite J6. Place a #10 solder lug
and a #10 shakeproof washer over the screw. Bend the end of the solder lug 80
it will touch the common terminal of the capacitor (common terminal marked
with an "0"). Fasten the end of the solder lug to the common terminal with a
small scrap of wire and gsolder. Trim off any excess wire. '

( Place a T/16" spacer over Ci2 mounting screw, o #6 shakeproof washer, two 5
solder lugs, and another #6 shakeproof washer. Place the screw in the hole
corresponding to the position shown on Figure G. Secure with a #6 shakeproof
vasher and 6-32 nut on top of the chassis. The position must be adjusted

. later.

( Mount C8, dual 120 mmf variable capacitor ag shown on Figure 2. Install the

two front 1/4" 6-32 binding head screws by placing a 46 shakeproof washer and
g fiber shormlder washer over each screw, shoulder toward the chassis. Place
fiber. shoulder washerstunder each of the capacitor mounting feet, shoulders
toward oue - aessis. Mount the rear of the capacitor by placing a #6 shake-
proof weasher, a #3 flat washer, two #10 solder lugs and a fiber shoulder
vasher over a 1/2" 6-32 screw. Place a fiber shoulder washer under the rear
capacitor mounting foot, install mounting screwv.

( Mount C9, 360 mmf variable capacitor, underneath the chassis as shown in Figure

G by passing two 7/8“*6-32 serews thru the chasgis from the top, thru aluminum
spacers D4O (11/16") and thru #6 shakeproof washers to the capacitor mounting
feet.

( Install a 1/4" bearing in the front of the chagsis, threads to the front,

opposite BKT6. Use hardware sequence G. Mount the output coupling switch
SW6 as shown in Figure G with terminal 4 toward the top of the chassis. Use

Q/f//hardware sequence G. _Idantify w6 from sketch AF. '
Mount C91 and €92, 80 mfd 450 volt tubular electrolytics, as shown in Figure AB.
Use hardware sequence C. | |

(uJ//Connect the negative lead of C91 and the positive lead of Co2 to'pin 3 of

“J//;¥18 (8). -
( Aonnect the positive lead of C91 to pin 2 of XV18 (NS).

( Connect‘tha negative lead of C92 to pin 3 ofLXVl9 (8).

- 28 -



"~ 0. 20, ¢ Connect one lead of R17, 20K ohms 10 watt registor, to terminals 1 (S) and 2
| of. Ts12 (NS). Connect the other lead to terminal 5 of T812 (8).

r2l1. (“7f/;0nnect one lead of R18, 20K ohms 10 watt resistor, to terminal 2 of TSl2 (S).
- anneet the other lead to terminals 6 and 7 of T812 (NS)

e 22, Offfrggnnect one lead of R58, 500 ma meter shunt, to terminal 7 of TS812 (S), the other
lead to the ground lug adjacent to terminal T of TSlE (S).

« 23, ( Connect each of the parasitic suppressors (L8, L9 and LlO) to one of the #10
~ solder terminals atop the insulator post E15 (S)

o 2L, ( Attach a plate cap (E8, E9, E10), one to each of the remaining leads of the
parasitic suppressors (8). Defer adjusting the positions until ready to install
the 6146 tubes. . a _ |

- 25, Gbifﬂgiide,a fiber insulating washer over the threaded bushing of the final tuning
capacitor C8 with the extruded portion of the washer toward the front of the
chassis. Slide a second fiber insulating washer over the bushing with its

extrusion toward the first insulator. Fasten with a 3/8"-32 nut.

v 26, (t&”iﬁstall four 6-32 spade bolts on bottom edge of the finsl shield SH1. Use
hardware sequence C with the spade bolts and: nuts toward the rear of the chassis
when the shield is in position. Mount a 1 1/2" cone insulator on what will be
the rear of the shield. Slide the slot in the shield between the insulating
washers on C8 and secure the shield to the chassis with #6 shakeproof washers

6-32 nuts.

* 27, (bfffaiint the neutralizing capacitor CT4, 10 mmf 5000 volt variable, behind the
shield with the shaft toward the front of the chassis. Use two fiber shoulder
washers so that the capacitor bushing is insulated from the shield. Secure with
a 3/8"-32 nut. If CT4 remains loose, cut part of the shoulder off one washer -
'with a knife and.replace '

v 28, ( Using 416 tinned wire, connect the remaining solder lug on top of the ingulator
post (S) to the stator of CTh (8). _
+ 29, (b&’IEZiaighten a piece of #16 tinned wire by drawing it suecessively thru the
. fingers. Pass thru the hole in the shield to the rotor terminal of .CTh (8).

Cut the wire to approximately 6", connect the other end to the top terminal of
L6A (S). .

’ @ L, (/ Mount the high voltage transformer Tl as shown in Figure 2 using 3/ " 10- 32
' | screws, #10 shakeproof washers ahd nuts. Leads should pass thru the 3/4" hole
toward the inside of the chasgsgis. ' -
v 2. Connect the red-yellow lead to terminal 6 éf T812 (S).
e 3. (*1"66nnect one red lead to terminal 2 of TS8 (NS). Route along harness.
° L, G,A*’ESMMZQt the other red lead to terminal 1 of TSB (HS) “Route along-harness.
| ‘.5“~ Qp&“’gg;te one black lead along the harneas to terminal 2 of_TSlT*(S).

v 6, (é)aﬂﬂﬁhte the other black lead along the harness and connect to terminal 2 of
RY1 (8).

| - 29 -
7-56 _



*P. T.

R.+ 1.

. 2.

. k.

e 9.

~ 10,

(bﬂ”E;;;all an 8-32 nut on each of the mounting studs of the high voltage choke, -
L43. Adjust the positions of the nuts 80 thet when L43 is mounted under-
neath the chassis behind RY1l, the choke rests on the nuts. With the choke
1eads towsrd the front of the chessis, secure with #8 shakeproof washers and
8-32 nuts against the edge of the chassis. |

Ouf/flénnect the longeat lead of L43 to terminal 2 of XvV18 (NS).
( Connect the other lead of L43 to terminal 1 of XV19 (S).
(1 'Prepare the single sideband input cable per the sketch Figure AC.

(t)//ﬁount the connector J5 from inside the chassis next to TS15. Use hardware
gsequence F. |

(LJ’/##nnect the opposite end of the cable to terminal 4 of SW%C (S).

( Connect one lead of R15, 12K ohms 25 watt resistor, to pin 2 of XV18 (8)-
Connect the other lead to pin 3 of T88 (8). .

(*7/fgonnect 8" of W16 white high voltage wire to terminal 1 of TS8 (8).
Qp)’fégnnect 8" of W16 white high voltage wire to terminal 2 of T88 (8).

(L)’rErain the two leads thru grommet G5 and prepare the ends as follows:
. Slide 1" of W17 insulating tubing over each lead.
&~ Solder plate caps El3 and Ell4, one to each lead.
2. Slide the tubing over each connection. -

(“ﬁfﬂéonneet resistors R4S and REG, 22 ohm 1/2 watt resistors to the modulation
trensformer leads emerging thru grommet G6 as follows:
_e. Slide 1" of W17 insulating tubing over each lead. |
L. TForm a small hook in one end of each resistor and solder one registor to
| each of the leads from the modulation transformer.
e~ Form a hook on the opposite end of each resistor and solder plate caps
E1l and E12, one to each resistor. _ |
_Ar Slide the tubing over the resistors and solder connectlons.

(Pfﬂfggunt L13B, the auxiliary final tank coil to 37, the plate blocking capacitor,
as shown inFigure AA. Use a 1/4" 6-32 binding head screw, #0 solder terminal,
- #6 shakeproof: washer. -

(,/ Secure a #6 solder terminal to the rear mounting foot of C8 with a #6 shake-
proof washer and nut. Connect a short jumper of #16 wire between the rotor

terminal on the rear of C8 (8) and the solder terminal Jjust installed (S).

( Mount the 2" cone insulator E17 on top of the chassis behind the dual capacitor
- €8, Use the mounting hardware furnished on the insulator placing the cork
washer between the insulator and the chagsis. N .

(’1/ﬂr£raighten a length of #16 wire and connect between the solder lug at the
junetion of C37 and Ll3B*(S) and the nearest rear stator terminal of ¢8 (8).

( Looking at the chassis from the bottom there is a line of 5 half inch holes to
the left of SW3B, Thru the second of these holes from the front of the
chassis, connect a #16 lead from the stator terminal of the front section of
c8 (8) to terminal 4 of SW3B (NS). |

- 30 -



" R. 11,

¢ 12,

4 13 o

1k,

15,

16.

17,
18.
19.

20#

21.

22 .
23.
2l

265,

7-56

€Aree

p(L-f)//Prepare L13A, the final tank eoil for mounting. Cut Ffews stralghtened 6 1/2"

leads of #16 tinned wire. Note that there are three smsll holes drilled in
tpe'tubing of L13A., Solder one of these leads in each of the holes in L13A.

( Remove the hardware from the top of cone insulators E17 mounted on the chassis
and E16 mounted on the final amplifier shield. Pass the leads of L13A thru
the appropriate chassis holes, secure the end of the coil to E16 with a pair
of #10 solder terminals under the end lug of Ll13A. Pass the screw of E1l7 thru
the rear end of L13A, thru the remaining end of L13B and secure to the cone

~insulator E17. - . ' '

Gyﬁfx;bﬂnt L39, the 160 meter auxiliary inductor ae shown 1n Figure AA. Attach the
spade mounting bolts using the following hardware sequence, 1 3/8" 6-32 screw,
#6 spade bolt, 7/16" OD shoulder washer with the shoulder toward the coil form,
pass screw thru coil form from the side nearest the coil terminals, fiber
shoulder washer, #6 spade bolt, #6 shakeproof washer and 6-32 nut, Tighten
securely teking care not to break the form. Secure the inductor to the chassis
with terminals toward C8, using #6 shakeproof washers and nuts.

Use #16 tinned copper wire to make the following connections:

( Bend the front stator terminal of C9 over so it is parallel with the chassis.
Pass the lead thru this terminal, thru the hole in the chassis to the bottom
terminal of L39 (S). Cut the lead to length and connect to terminal 10 of

pd//;he coupling switch Sw6 (NS). Solder the connection to the stator of C9.

( A

djust one of the #1L0 solder terminals at the end of L13A, nearest the front
of the chassis, so it points directly toward the chassis. 00nnect_a:#l6,lead
to this terminal (S8), run thru the chassis hole underneath and connect %o
terminal 9 of SW3IB (NS). '

( Conneect the tap which is six turns from the front of L13A to terminal 12 of
SW3B (8). - -

( Connect the tap which is ten turns from the front of L13A to terminal 1 of'

(s). .
Connect the tap on the rear end of L13A to terminal 2 Of SHBB (8).

(“7";;; turns from the end of L13B, which connects to L13A, solder a lead of #16
wire. Pass the lead thru the remaining large chassis hole and connect tO

bﬁ/ﬁﬁgrminal 3 of SW3B (8).
| (  Adjust the position of the remaining #10 solder terminal at the front end of

" L13A so it points up. Connect a #16 lead from this terminal (8) to the top
sterminal of L39 (8). * ' o

( Connect a #16 lead from terminal 10 of SW6 (NS) to terminal 10 of SW3 B (8).

Route the lead between the switch shaft and the tle rod closest to the chassis.
( Cbnnect a #16 jumper from terminal 9 of SW3B (S) to terminal 11 of SW3B (8).
(\4/ibonnect g;#16 Jumper from terminal 3 of SW3B (8) to terminal 5 of SW3B (S).
(ud//Fﬁstentwo #6 sol&ar lugﬁ'underneath the'ehassis'between.FHl and;SWBB;

( Make up C39, consisting of four 330 mmf silver mica capacltors connected 1in
series-parallel per the sketch AG. ' '

- 31 -



e R. 26.

.« 28,

v 29,
« 30,
« 31.

« 32,

* 39-

* 4o,

(L)’ﬁéonnect one end of C39 to terminal 4 of SW3B (8), the other end to one of théf‘.
solder terminals installed on the Eﬁagais-between FH1 and SW3B.

(;J’/;ake up 0381 consisting of four l5o.mmf mica capacitors connected in series-
parallel per the sketch. R

( Connect one end of €38 to terminal 6 of SW3B (8), the other lead to the re-
U6//mhining solder terminal between FH1 and SW3B.
(

Adjust the position of CL2 to that shown on drawing AL. -Solder'ﬁerminal 2 of
ch2 directly to terminal k of‘SW6. Be careful not to permit the screw in Ch2

to turn.

(yJ//;orﬁ,ahpok on the end of a piece of #16 wire, solder this end to terminal 1 of
chk2. Connect the other end of the lead to terminal 2 of swb (8). -

(\)’#;Qrmahookin the end of a #16 lead, connect to terminal 3 of ch2 (8) connect
the other end of the lead to terminal 6 of swé (8). - '

( ' Connect a #16 lead between one of the solder terminals beneath the mounting post
' of k2 (S) and one of the solder terminals mounted by the rear mounting screw

? c8 (8).

Cmnneet a short length of #16 wire to each end of Chl, 300 mmf 1200 V mica
capacitor. Position as shown on drawing AE, connect one lead to the re-

maining solder lug under Ch2 mounting post (8), the other lead to terminal 1
of 8W6 (8). | ' B

N Connect a #16 wire lead from the rear rotor terminal of C9 (S) to the re-

paining solder lug connected to the rear mounting screw of 8 (8).

(¥ Connect a #16 lead fromlﬂerminal 10 of SW6;(S) to the output coaxial connector

36 (8).

(bﬁfflnstalla 1/4" panel bearing in the front edge of the chaasis opposite the
shaft of C9. The threads should extend thru the chassis from inside the chassis.

( In the same way, install a panel bearing in the bracket on the front edge of

M""""‘1':.";:.&‘c‘:ha.asis opposite the shaft of C8. .
(¢ In th&.same way, install a panel bearing in the bracket on the front edge of

the chassis opposite the shaft of CT.

_ Vo £-3% - '
( Installtheiéet screws in the three 1/4" rigid shaft couplers. Attach one to
the shaft of C9, one to the shaft of C8 and one to the shaft of CT.

(QJ//;ass the 8 1/8“ X l/h" shaft thru the corresponding panel bearing and fasten
to the shaft coupler on C9. (The shaft should be the correct length when tight
gainst the shaft of C9.) | -

(V) Pass the 6 7/16" x 1/4" shaft thru the corresponding panel bearing and fasten
1o the shaft coupler on c8. '

. (¢ Pass the 5 5/16" shaft thru the corresponding panel bearing and fasten to the

shaft coupler on CT.

(. Tighten éet secrews completely then‘loosen'and tighten again to "set" them
permanently and prevent slipping.

- 32 -



PRELIMINARY TESTS

() It is desirable to make the following resistance checks if a suitable meter _
is available. Resistance values should be within plus or minug 20%. Resistance

is measured from the prescribed terminal to chassis. Install the fuse Fl
(1 1/2a Slo Blo) in the holder FHL.

~ Terminal Resistance A
b Pin 3 of XV20 _ ' | 10.8K ohms | i
L-Pin 1 of XV12 - . - 250K ohms Tak
Pin 6 of XV12 - 60K ohms /oo - 110%—
Pin 1 of XV1k 60K ohms 7ok
~Fin 2 of XV18 - ~ hOK ohms 4O
(P1n 3 of XV18 , 20K ohms ¥
_Pin 5 of XV2l - 112.2K ohms 1K

Optional: Remove the green transformer lead frem terminsl 1 of TS18
' Term. 1 of TS18 | Open circuit

\/;esolder the green transformer lead to terminal 1 of TS18.

G{Tﬂﬂéemporarily install 1 1/8" knobs on SW3, SWQ SWh, SWS5 and R51. Use 3/16"
—~ 8-32 set screws. _

(bijfTemporarily connect the meter Ml using'black and red leads. Using an 18" red
lead connect 'the positive terminal of Ml to terminal 12 of SW5 (8). Use an
18" black lead connecting the negative terminal of Ml to terminal 6 of SW5 (S)
Pe careful with the meter while testing. Lay the meter in the box to keep it
'from becoming damaged during these tests. |

Insert the tubes in the sockets as follows, refer to Figure AA.
Lﬂi”fVl 6AU6 in XV1, the rear socket of the VFO;?*
wr?” V2, OA2 in SV2, the front socket of the VFO.
WG V3, 6CL6 in XV3
pd/ h, 5763 in XVi,
5, v6, V7, V16 and V17, all 61h6s in sockets xvs, XV6, xv7, xv16 and
XV17. Connect the pYate caps. AdJjust position suppressors for V5, 6
~and T if necessa ' _
#£7 V8, 6AQ5 on XV8. ' j _
&~ V9, V10, both vmos/oc?,, in XV9 and XV1Q,- o~
V1l and V15, both 12AU6, in socketa XVll and XV15. / / a'a"“’ /
h&””*V12 12AX7T in socket'XVlQ,
Vl3, 6ALS in socket XV13.Y _ _
fo Vik, 6ck in socket XV1h, / Ny .J
1. 'V18 and V19, both 8664, in ockets XV18 and XV19.' Connect the plate caps.
ur” V20, 5V4G in socket XV20. /E - L
. V21, 6BY5GA in socket XV2l.

(fofMake the following control settings. (viewed from the front of the chassis)

TR0 tuning (c1) --- countercloeckwise
11 VPO trimmers - --- midposition
tgbde switch (sWh) - counterclockwise '
ndgwiteh (8W3) --- first position away from counterclockwise
| fter switeh - (8W5) --- first position away from counterclockwise
tal-VFO switch (SW2) --- second position away from counterclockwise
wKeyer control  (R39) --- counterclockwise

- 33 -



3. 6. (h)’ﬁbSing #16 tinned wire, make the following jumper connections in the 9 prong
plug, P8. ' |
(. Connect a 2 1/2" lead between pin 3 (S) and pin 5 (8).
Jr. Connect a 2 3/4" lead between pin 2 (S) and pin 6 (8).
,&. Connect a 2 1/4" lead between pin 7 (S) and pin 8 (8)

Cut off the excess lead lengths protruding thru the pins and replace the
metal shell over the connector.

T. (ud/flpaert plug P8 into J8.

8. (bifﬂéo prepare the line cord for attaching the power plug P9, slit the wires apart
back two inches. Strip off 1/2" of insulation, tin each lead with solder. Tie
the leads together in an overhand knot at the point where they were split apart.

9. ( Digsassenble the line cord plug P9. Attach one line cord lead to each of the
fuse clips in the plug, fastening the leads with the screws. Reassemble the
wer plug with the knot inside the plug. | -

10. (&) 1Install the 8 ampere fuses in the plug.

11l. (wd/fif the optional portion of step R. 1. was not performed, then as a precautionary
measure, check the 6.3 volt AC filament leads (green) at each socket terminal.
Be sure that there are no grounds to the chassis. (The filament winding is
capable of delivering enough current to damage the wiring harness 1if grounded. )

12, (L&’f&hrawsw7 and SW8 to the off positions. Plug P9 into the 115 volt line. Pull
out V20, the 5V4G and V21, the 6BYSGA tube.

\113. (g)//éurn SW7 to the "on" position and check to see that all the filaments light.
1k, (v)/Plug the 6BYSCA bias rectifier back into socket XV2l. After the 6BY5GA warms

N up the voltage from pin 5 of XV21 should read 250 volts or more negative with
respect to the chassis.,. S

(57//;lug the 5VL@G rectifier back into socket XV20. After the tube warms_up_a
voltage of 300 volts or more, positive with respect to the chassis should

appear at pin 6 of XV3. |

Teéts R.13 and R.1l4 serve to insure that the bias and 10w*voltage'BC éupplies
are normal.

\/ ' PRELIMINARY VFO TESTS @g )
. V1 n

ro

gow . (e
. (13“'With.SW7 on, note the meter reading. It should be between 22 and 25 nma. (Read

\/ the top scale, ignore the last zero.)
2

', (‘7/f3hort the close wound coil of Ll momentarily with a screwdriver. A marked rise
in meter current will occur if the VFO is oscillating. If this rise does nov
occur, check leads and terminals for clearance and the circults for wiring
correctness.

(tJ/fListen for the VFO{signal'with a receiver. It should be found within 100 kc
| of 1725 or within 300 kgs of 3960 kes., When Cl is turned to the clockwise
;position, the signal should be found within 100 kes of 1980 nhceo.

-

\//h, (LJfrTurn the meter switch to the next step clockwise (buffer current). Advance
the drive control, R51, about a third of the way clockwise, note thatl the
current rises.

- 34 -



| Tﬂy/;:“ (\J’/;urn the meter switch another step clockwise (grid current). Turn the buffer
capacitor, C7, and note that the grid current rises as the buffer is tuned tO
the VFO frequency. Keep the grid current below 8 ma on the 25 ma scale. ITf
no grid current is noted, check the crystal oscillator amplifier a8sociated
with V4 and the buffer circuit associated with V9.

\/{6, CW%I Turn the meter switch SW5S back to the first step from the counterclockwise

| position, the bandswitech to the third positlon (40 meter) from the counter-
V/ lockwise position.
7

( Short the space wound coil of L1 momentarily with a screwdriver. Once sgaln the
meter current will rise if the VFO is oscillating.

g~ (b&’ﬁaith Cl in the counterclockwise position the VFO signal should be found within
) 200 kes of 6800 kes. When Cl is in the clockwise position the VFO should be
within 200 kes of 7250 kes.

9. O/T/iDiseonnect the power plug, disconnect the meter, remove the knobs.
10. (“7’<%l§pe a drop of light oil on the shaft of Cl near each end'bearing._

11. ( Attach the top shield per the following steps: |
,,aT”FPre-tap the eight holes in the flanges of CH5 by running a well lubricated
l/h":#h'binding head self tapping screw into each hole to cut the threads.
- Remove the screw Or screws. | | | |
. Near one end of the insulated trimmer shafts D32 there are two grooves cut
around the shafts. Force a T7/16" OD "C" washer into the second groove from
_the end of each of the shafts. |
LefffPlace the coupling springs and insulated trimmer shafts over the trimmer
capacitor shafts C2, C3, Ch, C5 and C6 of the VFO as shown in Figure AH.
The springs may be distorted slightly with pliers so that the spring is
_retained by the insulated shaft. | | .
AwdffPut CHES in place and secure with 1/4" 6-32 binding head screws at each of
_the posts. o '
L#efﬂ Check the centering of CH5 and the assembly of each of the trimmer shafts.
Remove the springs, open them slightly and reinsert if there is insufficient
force against “he shafts to hold the springs in place securely. Set each
Jrimmer at wid-position. ' | -
¢L#” Force a 7/16" OD "C" washer over each of the outer slots of the five in-
sulated trimmer shafts emerging thru CH).

12. ( ) Prepare and attach the VFO shield SH2 per the following steps:
~~ Pre-tap the six holes on the flanged side of SH2 with a well lubricated
. 1/4" #4 binding head sheet metal screw. . |
bhﬂ Secure six #6 spade bolts to the bottom end of SH2. (The bottom is the end
with the 7/16" wide slot.) Starting from the inside of SH2 use a sequence
gf 1/4" 6-32 binding head screw, SH2 side, spade bolt, #6 shakeproof washer,
L+ 0=32 nut. - - |
> Slide SH2 over the VFO with the slot toward the front of the chassis, the
spade bolts toward the chassis. It may be necessary to spread the flanged
end of SH2 somewhat to permit the spade bolt screw heads To pass CHS and

Ldf,xﬁhe phenolic plate. - |

o cure each of the spade bolts with a #6 shakeproof washer and 6-32 nut.

f;,ef’f§:sten SH? to CHS with six l/hﬂﬂ#h'binding head sheet metal screws and #4
shakeproof washers. Mount TS50 as shown in Figure Al with the front screw

< on the right side. ' - -

13, ( " Fasten the short 1/4" ghaft end of the planetary drive D3, to the flexible
coupling mounted on Cl, the VFO tuning capacitor. Insert the screwdriver
from inside the chassis thru the hole above the shaft of SW3.

- 35 -



F o .

R e N

o 'kjf - :4 ¥ -v-> : ? ":’. -ﬂf \ f ':.

- :r '}r“' * 4 5;‘ _‘-ff b o : ‘ pj
% ' ‘

_ g"
| \ﬁﬂ ;f S ¥ ,+ . . |
@Viﬂléotat%“Cl to the counterclockwise stop.. Temporarily m uat-the dial pointer. -
to the planetary sleeve with the 1/8" L-4O screw. Mount the pointer in = |
D2 position parallel with the chassis top. With Cl still against the counter-

- clockwise stop measure the distance from the top of the chassis to the pointer,
ﬁmﬁ?j Now move the pointer until the rotor plates of Cl, viewed from the open side of
~——_the VFO, are as nearly exactly meshed as can be determined. Measure this dis-
ance from the top of the chassis to the pointer and subtract the smaller
“tf dimension from the larger one. Record the difference ag this arc length will
& .7 be used later to set up the dial. It may vary from zero to 3/16",

»
\h
-'-

‘“152m(o3’/g:;ove the dial pointer from D3. Take care in the following steps not to apply
undue forces to the planetary drive and possibly damaging the coupling.

el . . S

" Attach spade lugs to the bottom of the side plate, CH6. The bottom has holes
spaced 2 1/2" whereas the holes at the top are spaced 2". Use the following
sequence at each hole, 1/4" 6-32 binding head screw, #6 spade lug, CHO, #6

16. (

Lﬁ//igakeproof wagher, 6-32 nut.
17. (¢ PlacQﬁCH6 in position against SH2 with the spade lugs outside and secﬂre to
the~chassis with #6 shakeproof washers and 6-32 nuts. '

18. ( Fasten CH6 to SH2 with eight 1/4" #4 binding head sheet metal screvs and #4
shakeproof washers. Mount TS51 as shown in Figure.AJ'with the top front screw.

'19. (Y Fasten the buffer shield, SH5, over the front deck of SW3 as shown in Figure AK
with four 1/4" #4 binding head sheet metal screws and #4 shakeproof washers.
Prain the wires and components to clear SH5. Lubricate the screws before

rrrrr

20. Install a'l/2" 8-32 screw on the rear of the chassis between FH1l and J6. The
serew should extend thru the chassis from the inside. Use a #8 shakeproof
washer under the head and under the nut both. This serves as the transmitter

ground terminal.
FRONT PANEL PREPARATION AND MOUNTING

Uu. 1. QQJ//;;tach the meter snd meter shield bracket to the front panel with the hardware
in the meter box. Lay the panel face down with the meter'prqperly positioned
beneath it. Place the meter shield bracket over the meter mounting studs and
secure with # flat washers, #4 lockwashers and 4-4O nuts. Using diagonal
cutters cut enough of the flat washers away so they will clear the tubular body

,9f the meter.

- 2. bfff Mount the meter shield cover SH3 as follows: See photo Al

- Attach a three terminal strip TS4L9, to SH3. Use hardware sequence A with
.the screw heads inside the shield cover.

vﬁfﬂﬂPlace a 1/2" piece of W15, .208 ID tubing over each of the meter terminals.

L;ﬂf’?lace SH3 over the rear of the meter M1, with the meter studs protruding
thru the holes in the shield and with the terminal strip toward the top of
the panel.. Place a shoulder washer, El over each of the meter studs with
the small ends extending thru the holes in SH3. Use two of the nuts in
the envelope and place one on each stud. Tighten until the meter sghield
is snug in the meter shield bracket making good contact. (Don't tighten
.excessively bowing the shield SH3.) . . .

& Place a #10 solder lug over each of the studs pointing toward the bottom of

- the panel. Place a flat washer over each of the studs, install a nut on
each of the studs and tighten securely. DON'T TIGHTEN EXCESSIVELY AS THE
METER CAN BE DAMAGED. -

- 36 -



7-56

. 2, < Connect one lead of Col, .005 mfd ceramic disc capacitor, to one of the

solder lugs on the mountlng foot of TSL9 (S), connect the other lead to the
- nearest solder lug on one of the meter terminals (NS).

ﬁffff Connect one lead of C65, .005 mfd ceramic disc capacitor, to the remaining
solder lug on the mounting foot of TSk9 (S), connect the other lead to the
- remaining solder lug on the meter terminal (NS). |

agf” Wind two more 19 turn chokes using enamelled wire and the wood dowel furnished.
Connect one of the chokes between one of the outside terminals of TSk9 (NS) and
the corresponding solder lug on the meter mounting studs(S). Connect the other
choke between the other outside terminal of TS9O and the remaining solder lug
on the meter mounting studs (8).

3. | Attach two 5/8" L.4O screws to the panel in the positions shown in Figure AL.
- Place a shakeproof washer and 4-40 nut on the front side of the panel.

hu (¢ Remove the temporary legs from the chassis. Remove the knobs,_

5. waffPlace the 3/4" internal shakeproof washer over the planetary'buShing and bring
the panel to position on the chassis. Make minor adjustments of bushing positlons
if necessary and secure the panel to the 3/8" bushings with 3/8"-32 nuts. Secure
the planetary drive to the panel with the 3/4"-20 nut. If undye strain is noted
on the planetary drive coupling as the panel nut is tightened, loosen the
coupling set screws (thru the chassis hole) and reposition the planetary drive

ft.
6. (CJ/f;i:h the 3/16" metaltex braid, CH1O between the panel strips and flange as shown
in Figure AM and between the panel flange and the chassis bottom edge. Start
at the middle of the top panel flange and push the braid in place with a screw-
driver, taking care to train the braid fully and smoothly around the corners for
good electrical seal. Cut off any excess after the braid has been brought
compietely around and butt the end to the starting point.

T. (VJEFCut to length and connect the red lead from SW5, the meter switch to terminal 1
yﬁ//ﬂnearest the center of the panel) of TSh9 (S).
(

Connect the black lead from SW5 to terminal 3 (furthest from the center of the

el) of Tsk9o (s).

9. qu/’;ize up two pilot light sockets X11 and X12 as shown in Figure AO. Tighten
the nuts to the point where the insulated tubing begins to compress. Jam the
solder lug tightly with the second nut at each socket. Place s #51 lamp in
each socket after assembly. -

//)/ 703 / 0%
10. Cut the leads to 5/8" and connect C9& and C9Y, both .005 mfd ceramic disc
capacitors, to X11 and X12 g8 follows:
+2. Connect one lead of Céé?;o the solder terminal of X11 (NS)
" Connect one lead of ng'to the s lder terminal of X12 (NS).
Connect the remaining lead of Sto the shell of the pilot light socket X1l
just beyond the barrel rib (S) . pocf

:ﬂw

are the dial plate as shown in Figure AP per the following steps:

g/ﬁfr Connect the remaining lead of {99 to the shell of the pilot light socket XiZ2
Fasten the dial plate D5, to the inside of the escutcheon Db as shown with
the two Jjewels, DOA and D9B heldjby 9/32"-27 nuts on each jewel, tighten

just beyond the barrel rib (S).
1. () uﬂ/ﬁp
against D5,

b, Place the rubber gasket, D6 around the edge of D4 and cut off any excess.
The ends of the gasket should meet at the bottom center of DL,

- 37 -



Uu. 1l. 5/ Cut the rubber light block I/ in two ardapply as shcjwnﬂ in Figure AP. Pull the -

backing off and apply adhe..ve siuc vo the escutcheon. Make certain that
there is over 3/16" of clearance between the arc of the escutcheon opening
end the light block rubber. The dial pointer will move in this area later.
d Turn on another 9/32"-27 nut on each of the jewels until the upper surface,
~viewed from inside the escutchecn, of the nut is just 1/32" below the level
Jé//f of a straight edge held across the gasket of Dh. 1
£. ©Place a 4-40 nut on each of the 9/16" screw extensions on the front panel. Tur
each nut on until the front surface of the nut is exactly 5/16" from the surface

of the panel.
12. (V‘/fPlace the dial pointer, D8 over the planetary drivé sieeve;' The rivet head at

13.

1k,

15.

16.

17.
18.

19,
20 .

21,

2D

"

SN

the tip of the pointer should be outward. Leave 1/32" clearance between the
3/4" bushing on the planetary drive and the pointer hub. Secure the hub to the
sleeve with the pointer on the left side. Drop the pointer below the horizontal
by exactly the length measured in step S1lhk. (This is the correct position with
C1 at the counterclockwise stop.) Thus, when the pointer is exactly horizontal,
Cl will be completely meshed.

(uﬁf Place the dial assembly in psoition on the panel and secure it in place with k-LC

nuts over the 5/8" L-40O screws. Secure the dial assembly at the top left with a
t5¢§?/32"-27 nut at the rear of the panel on the left Jewel. :
(v Place the pilot light bracket I3B and a 9/32"-27'nut-at the rear of the panel on
the right hand jewel. Place a 6S6 lamp in the socket.
( nge the following harness connections: -
—g. .Connect 6TA black to either of the lugs of the pllot light bracket X13 (s).
. Connect 68A white to the remaining lug of the pilot light bracket X13 (S).
roe  Connect 66A, green, to terminal 2 (insulated terminal)of TS50 (NS).
(v Connect a 7" #20 green plastic lead from the insulated terminal of TS50 (NS) to
the insulated terminal of T851 (NS).
(j:::ﬁake two more of the 19 turn @hbkes from #18 formex insulated wire.
(/f Place the pilot light assemblies Il and I2 in the 5/8" holes on the panel.
((}’/bonnect one choke between the insulated terminsl of TS51 (S) and I1 solder
~lug (8). -
() Connect one choke between the insulated terminal of TS50 (8) and I2 solder
Llug (8).
& Inspéct all of the chassis carefully, looking for obvious mistakes, unsoldered
> connections, touching uninsulated leads or omigsions. Train any looped leads
3! near the chassis to prevent pickup in the harness and tie any loose leads to
the harness with lacing cord or tape. Particularly tie down all transformer
_feads which are loose. |
( Place a small drop of oil on each condenser, switch, planetary and panel
Lﬁ/}peariugﬂ ’
(ﬂl Refer to section C.2. of the operating manual and install knobs per instructions.
( Perform the bias adjustments appearing in section C.3. of the operating manual.
(L)//Performthe clamper adjustment; section C.4, of the operating manusl.

. 38 -



o v y/ -
V.. b, (LfﬂfRead.thru section De3. for the information it contains but do not attempt to
perform the tests as these are for a VFO'which.has'been previously calibrated.

""'“_J

" (&) Read and perform the VFO calibration procedure, gsection F.1. thru F.7. of the
operating manual.

6. (b%”ﬁ?erform the operational checks, sectlion C.5. of the operating manuel.

T. (\/7 / Run thru the tuning procedure section D g of the operating manual .

8. (i Perform the neutralization adjustment, section D g- of the manual.

9. () Test the transmitter on AM phone referring to D:éx‘of the manual for aonnections .

and D.7. for operating conditions.

After becoming familiar enough*with the transmitter to be assured operation is
normal, install in cabinet per the following instructions.

CABINET ASSEMBLY

W. 1. ( ) Attach the two rails and the four mounting feet to the bottom of the cabinet as
shown in Figure AQ. (The bottom of the cabinet has four holes.) The slanting
side of each raill must be toward the outside of the cabinet. -

2. () Place a #10 external tooth lockwasher on each of the four tie bolts and insert.
the tie bolts in the upper holes of the cabinet and thru the support brackets
near the front of the cabinet. '

3. ( ) Place the back of the chassis on the front of the cabinet rails and slide the
| chasslis into the cabinet, pulling_the power cord thru the rear cutout.

h. ( ) Engage the tie bolts in the front panel tapped holes and pull up the tie rods
until the panel nearly covers the offset of the front of the cabinet. §Secure the
chassis to the rear of the cabinet with the 20 1/2" 10-2L4 truss head screws
and eight'#lo external tooth shakeproof washers. Draw up the tie bolts until
the panel c¢overs the cabinet offset evenly.

-39 -



-32 X i BND HD
SGREW

CHASSIS OUTSIDE
7
<
%S SHAKEPROOF
@/— WASHER

GOMPONENT
MOUNTING FOGT<
‘. % 50
-32 HEX NUT—. LDER LUG

SEQUENCE "A"

. 20X Z RND HD
SCREW
CHASSIS OUTSIDE

#

- ——
L]

SHAKEPROOF
WASHER

COMPONENT
MOUNTING FOOT

. 4 SOLDER LUG

% . 40 HEX NUT

@)

SEQUENCE"D"

£ -32 HEX NUT

‘\
HASSIS OUTSIDE
SHAKEPROOF
WASHER

o
COMPONENT

MOUNTING BUSHING

SEQUENCE "G"

#
6- 32!3 BND HD

SCREW

CHASSIS OUTSIDE
é
oy

6 SHAKEPROOF
@/ WASHER.
COMPONENT
MOUNTING FOOT
76— 32 HEX NUT N
(S

SEQUENCE "B"

/

»
4-40X § RND HD
SCREW

2DIDDD

CHASSIS OUTSIDE -

SHAKEPROOF
WASHER

COMPONENT
MOUNTING FOOT

#4- 40 HEX NUT

ot

- 4-40 X RND HD

SCREW

CHASSIS OUTSIDE

é
COMPONENT

MOUNTING FOOT
¥4 40 HEX NUT .

4 SHAKE PROOF
WASHER

SEQUENGCE "H"

Hardware Sequence

o
6- 32)(— BND HD

SCREW

mnnnnn@)

CHASSIS OUTSIDE

COMPONENT
MOQUNTING FOOT

®¢ SHAKEPROOF
@/_ WASHER

Y% -32 HEX NUT _
(&>
SEQUENCE "C"

4-40X ¥ RND HD
SCREW

¥4 SHAKEPROOF
@_ WASHER

CHASSIS OUTSIDE

COMPONENT
MOUNTINB FOOT

4 SHAKEPROOF
@/ WASHER

I"I:'I--- 40 HEX NUT —
(S
SEQUENCE "F"

BINDING HEAD ROUNOD HEAD BINDING HEAD
SCREW SCREW THREAD CUTTING
SCREW

i



v 34nbyy













SWI VFO BANDSWITCH

TOP VIEW
{0 9

FRONT OF CHASSIS

Figure J

kil

COIL L6A

Figure M

SW3 BANDSWITCH

CHASSIS TOP

SW5 METER SWITCH
REAR VIEW

CHASSIS TOP

Figure N

FRONT VIEW REAR VIEW

CHASSIS TOP

SW3 REAR WAFER ! |2

FRONT VIEW REAR VIEW

Figure K

6-32 X | 2L.R.H.SCREW

%c:ou_ FASTENER \
FOUR "65-32 NUTS 2
JAMMED TOGETHER

CHASSIS TOP

illll

|

——— e

[ W —

1

|

i

\H,

— —i

OSC.COIL LS
COtL LI7 FASTENER ASSEMBLY
Figure O Figure P



CHASSIS

N\ /

——— e o —— i m L

l
'

i

\
!
\a

I

AR

COIL LS
Figure Q

/" CHASSIS
. | ] LY E E

RELAY RY |

Figure §

-
- |
s

BRT7/

SW3

DI

CHASSIS FRONT
EDGE












TERMINAL 6 OF SW6_-

—« A SOLDER TO GROUND LUG UNDER C42 POST

B SOLDER TO NO.I0 LUG UNDER C42
C SOLDER 4 OF SW6 TO 2 OF C42

Figure AE

SW6 COUPLING SWITCH

CHASSIS TOP

 FRONT VIEW REAR VIEW

Figure AF Figure AG






























woubpig 21pwaydg Juoipp ‘g 2anbiy

MYl 0L MSNd
|.-.
H Wik 114
AME MOLYINO0 M Ew £k
27 LIA or
SNd 3 Y vy L 3 L) s "
HD L e THIWHG
Sa §00° I SO0 ,H. N
FOD &0
21 AW Y
A¥T3W Lid e s 00l o i H E:_.
. - vy ] AN —
CLLT drv e QC LEN .__ B LrY %an_m_u_n ze L Ta!
£3 €4 “ B Ty amsao
——0 B+ ¢ = €2
WIYT AYIIW LMY 2N Mi¥
m._. ol + . 0Ll Wiv
.,ffir M H Yo" f ) k 12
. ¥r "y N —— !
H Q.H WEw
soo 0 LYo imo AMNI0- riéu
1D 180 - o v ri -i _ 1A L i _" | e
|
ﬂ...4 A Dami 8Py . :
ddddiD OI1ONY 1P 81> AMG00 TH3
coo' L nonH W! S Torw A ria . wZ1A VEIA N
823 s 1€ ._ e ARA— g N EEE WIAING YO DY DIONY OWIH4 H OIONY ONDIIE olony LG4 Tidd
l_nl | N ot il WOQI
- ._z Wl e reu
s¢1 PET > €7y avie wir | war 4
1 mm._..n_ ._.Iﬂ_n_m BIA "N SEu
flced veedfs HOLYINQON
0ZA 1 1 )
AR
LG H
Il_h.‘lﬂ_ h!ﬂ._..h
+[098> vaedh gt ALY
MALA1LDAM A
JOAGRE =
——— 900 Y SHAEOES B T+
¥ *QINAIDT4S TSIMNTINLD
I . $EINA SOVNYAONIIM-OMIIM NI JNY SHOLIOVAYD P
M4 LOIWAH 1 . ‘12123348
" “.:.. Y el FEIMMIHLO SEFIMNA SEAHD NI Juy SNOLSISIN €
11 1 1 ‘NOLISOd ISIMYIDTD
. ~MILNNOD FIFMINLIXI NI HMOHE ANY EIHILIME TV 'E
¥ Pleiv ﬁ ‘MILIME 40 ON3
NS0 MYIN QUYAOL QN3 WONY MO DI1I'R'Y CINILLID
i Leo SWIIVM-ONT SONY MOMS OFMIIA SIHILIME TI¥ °I
a1 Wy
£l » ..H
LT £27y £z
28D
* Ansod
v angs 853 .H
, WALIN
t N%00
1 i - LE\ ) 3 SME
£ .1... 127 :
1L xl¢ mM.h
* Q1A § [ o—2-ssu
WIAILDANAH : ) ob-i5v
-”ﬁu [ u- n._
arm / 405
9 ol %ol | o___
n#“_ o o " Y 19 8
S B LEnray
. .ﬁwﬂ_ SNILIN
) unn:-!.m o m e
Wi r—
N o _PNIWNOY__ EOI-A L MY “ T og
Tooe Wunm_n Anelhoe €20 [@ !
, 327 A c " WEZ +
" [l 4 Y L | LwH
X ¢ s W0 e 4 P +
y /9 TETR )Y o
! SOI~MA vrmg L. 0 i LA +H .-__HH_..-__
€20 L AMS00
o < 212
0.0 OIA =
HYIY X S
| Su /
j oLy ONYe-0 4 A t
+ _ cu 'Y
et e, —————— e e e e e m m— N T T T : —I{S‘.ﬂ = oo L
i Hh EC DANI _ I3 T
! i Lo
ﬁ (| | b 1
_ H TS AL ‘DA i
1 : shd 144 amr . |
#ri2 { _ BoIy | _ nnn.H o a4
INdLNO Y " .__:nuu,H i . 6E> OL 24y H
I £52 ¥ L snsoo in = A8 s 00011
ALl WA €i2 s00 _ &7 I
“ T 823
t i _ * oge L
i | " I |7
0%! 11 - oD%
uﬂuH Hnnﬂu | HIdMY 1D £IVIEAND
59E3 vaeo !
_ %
= |r:_.r I O _ H. *>
o . W $00 T imeoo!
IMEO0 ANS OO 4
pzmmﬁ Xy & 083 8r2 F #C2 %3
1‘.- ' * " I [ 4 _-.‘; ."
Moo L Y nE il LIS L ) - 5 LR .z e
ars| v — 13
) H ﬁmuH .H
G llll - . L R
o0 ] % 5 2179 EA
} 3 v 3 V- 7 Widsng
e 950 Tty LSAND LR
71 n._mn_n
ol ariy erig arie _.U..ﬂ!
wET
. LA § A A 21y
iWID . ot
Lvd o $1 27 {}
OFi + I.ﬂ... i1 FEY Q4h
dast—Af OE
DEL
ote 8 abnr W12 NY YYNIS {
$ T v en
astlateo .
mni H ST
5L L e LNss BSE






